£33¢

COMPACT TRACTORS
220, 222 AND 442

PRIOR TO S/N 9646801
Parts Catalog No. E1123




4

\—/

Printed in U.S.A.

MODEL 220, 222 AND 442
COMPACT TRACTORS

1969 & 1970 Models, Prior to S/N 9646801
Parts Catalog No. E1123

4-80-OP-2000

NOTE: This Parts Catalog replaces the previous issue No.
D1123 which is obsolete and should be discarded.

J | Case
A Tenneco Company

OPE Division

Service Department

119 S. First Street
Winneconne, Wis. 54986



CASE 220,222 AND 442 COMPACT TRACTORS

\
oy
PR

TRACTOR MODEL AND
SERIAL NUMBER

'y N e 2 =
N @1\23)
NN
TRACTOR MODEL DESI%@JS ENGINE MODEL DESIGNATIONS }
N/ .
C 15964 K241 A Engine
220 TRACTQ
° ¢ @ Spec. No. 46617D
{ -
— TR@S)@R C 15965 K301 A Engine
Spec. No. 47382 B
C 15965 K301 A Engine
442 TRACTOR Spec. No. 47382 B

When using this catalog, notice the reference to serial
Serial Numbers numbers of various components noted here and listed in

the “"description” copy By referring to correct serial num-
bers, proper parts identification will be assured.




GENERAL INFORMATION

Iindexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies., A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-

Orders

Orders should plainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

scribed.
When changes to the machine make it nec-

essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue'" number and date will be
advanced,

Hustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship toeachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the '""Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

revised Parts Book
their respective
as received. Failure
fusion and defeat the

It is imperative tha
pages be inserted
Parts Books as

to do so will leal: 3
purpose of the/Book

<

Indented Descripti

Indented parts in the descriptive list are apart of th ng assembly or sub-assembly.
The quantity shown in the '"Number Required" colu&“ e number of parts used on a ma-

chine except where parts are indentedin descriptiv NIn this case the quantity shown is the

number required for the preceding assembly or embly.
o

REF, PART NO. PTION REQ'D

A 55159 CYLINDER ASS arsteering . .......cc0 0000 1
28 A 56208 SOCKET ( rear cylinder . . ... .............. 1
29 A 55956 PLUG sting, socket assy . . ... ... 000 1
30 A 55957 SEA&F~socketball. ..............c0.cii..n 2
31 A 56210 PRING - socket . ... ... ................... 1
32 A 56209 T-socketspring . . .....¢¢c0o0ieeennenenos 1
33 G 45175 PASSY-socketassy....... ..o, 1

16- 836 @ OLT - 1/2" % 2-1/4" N.F.ReX. oo v v e v vnnnnnn 1
34 132- 104 IN - cotter, 3/16" X 3" . . . ottt e 1
35 A 55889 STUD - ball,socket & cylinder . .................. 2
36 13- 410 BOLT - 1/4" x5/8"' N.C.,hex. .. ................. 4
37 92- 4 LOCKWASHER - 1/4" SAE . . . .. ittt i nn s 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and ""Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



ALPHABETICAL INDEX
ENGINE SECTION

220 & 222 442

Page
Air Cleaner. « « e s+ s s s o s 2 s 0 05 oo D e esosase 5
Battery .-.c.ccceeesoncn es25] «a-eeebhl
> Belt, Starter-Generators « s+ e o ¢+ o+ 217 « e e o 17
Breather, Crankcase « -+« ¢« Tooeesn < 1
Camshaft « « « v oo .. ceesnnenee T eeeenn 7
Carburetor + s « s o s o e o s oo osose 19 ¢ e v evn 19
Connecting Rod + + -« . « - D I 0 |
Crankshaft .. ..... ceesesneas 9o 11
Cylinder BIOCK « s et o e e v o cecnn 13 e v 15
Cylinder Head « « s ¢ ¢« e e v e e v e o - 13 - ¢ -+ 415

Electrical System « -+ ¢ s+« .+« 57-59 - .- 57-59
Engine Block & Attaching

Parts .-« ceocceeoses ees 13-15 ... 13-15
Exchanger, Heat «. ... sav e v .43 .0....43
Exhaust System « « s o c 6 s 0 ¢ o 000 Heeeess 5
Fan ¢ ¢« c e e ¢ s 0 a a s 000 o4 s ecees2h o225

Baffles & Shrouds « « « s s s s o s o v 0 s o s
Brakes « s o ¢ ¢ s ¢ v 2 0 08 00 00eeos .+ 37
Decals - « « s cooosoceeancncn {J)) « «61-63
Electrical System -+« ¢+« -« . % <. 57-59
Fenders + + -« - c e s e e e @ ceeseend]
Framer « ¢ s ¢ s o s s s 0 s 00 s 7alad/eeocecsasces 29
Grilles c e e o s 00 00 0o e o0\ s 0 c oo 0o +29

Axle,Front.......... ...........
Ax]_e,Rear ..................... 1
Ot

Hitch » « c o ¢ oo aonoass D L
HOOA o+ ¢ ¢ 0 ¢ o s 0 v 00000 00cscocssssscessse 29
Hydraulics « - -« -c-cscecececenns “ e e e 43
Coupling, Pump Drive........ « s+ 00449251
Hoses, Lines & Fittings < ¢« s e e e v e v « .43
Motor, Hydraulic Drive: « « « = =« s e 0 a0 e - 53
PUmp:«vcocooescooocoocoossseo .49-51
Valve, Controle s s s s v o e oo v o B U

220 & 222 442

Page
Filter, Breather - « « ¢ e o v o e 0 o0 vt Teoenne 7
Flywheel « ¢ e o ¢ s e s s v v v e s cees]l3eceseelh
Fuel Strainer - + -« - - ¢« e e vt 17 -+ e=-- 17
Fuel System -+« e o oo v e e neec]Teeeee.17
Gasket Kits o s o « s e o o s a0 s v ™ eeel3 e «15
GOVEIrNOTs » ¢ « ¢ + s s o o s seser s e2]l e ]
Muffler « « « « o« c e s+ ¢ s s s s e o 0ese Deoseeaco 5
Oil PAn s ¢« o e s s s e e s 0 v 0o eees13c0... 15
Piston o« o a oo e o teees e Geseaedll
Pulley, Clutch »» s+« v - v -e..017-23.-..17-23
Spark Plug ................. BT e e eese 57
Starter-Generator- « {(=\ -+« - - «+55¢eees.55

Tank, F‘uel- “ 8 s 8

Throttle Linkagesowe" « « « » o« - 2] e e e 21
Valves ... @ ........ s ee Toowewe T

SECTION

Hydraulics (Continued)

Valve Control Linkagees « o « « s s o v s o v o = « 47
Implement Lift Lever « ¢+ ccceeeeeeeenenn 39
Instruments .« « ¢ o o o ¢« o . e Y L1
Models D8 & D10 Wheel Weights ¢« « e s ¢ ¢ 0 0 s = . 65
Model F26 Three Point Hitch -« - - ¢ e e e v e vee 71
Model F27 Three Point Hitch Adapter. « + .. ...73
Model F22 & F24 Sleeve Hitch ¢ = ¢+ « e 26 e v e v . 75
Model F18 Counterweight Brackets « « ¢« « ¢ ¢« . 77

Model F11 Shaft Drive PTO « « o 20 c v e o cn 7
Model F30 Hydraulic Lifts « « - » cssssseees B9
Pulley Clutche « + - s s s s s v s o a s v e oo 25-2%
Seat, Operator's- - s ceccececceeecns ] |
Steering Wheel & Gear « .+ «e oo v oees +++4+35
Tool BOX + e cco e o s eossesoosscessas s 3]
Transmission « . « « ¢ o ¢ s ¢ 0 ¢ o » e o s e s a0 on e 41
Wheels, Front & Reare s s s ecoccoonvacnae 3






CASE 220 222 AND 442 COMPACT TRACTORS S

AIR CLEANER

REF. PART NO, DESCRIPTION REQ'D
1 KOA235100 AIR CLEANER ASSEMBLY « ¢ ¢ v v v v v o s ot e ek e e e e e e e 1
2 129- 409 NUT-wing 3/8"NC v o v v et e eenen e et 1
3 KO 275341 GASKET - 2iFf hOIDN & ¢ v v ¢ s 0 s 0t o e s s s oo s s nsonnsennnas 1
4 NSS COVER - air cleaner (Order KOA235100) ,.......... T |
5 A 70090 ELEMENT - air cleaner, , . . ...t e vt coeensenesenns 1
6 NSS BASE - air cleaner (Order KOA235100), . . ...... v ... 1
7 177- 94 SCREW - fillister head 10-32 X 5,16 , 4 4 v i v o v v v ot v e e e v e 3
8 195- 512 WASHER - plain 3/16" , . v i v e s ettt v et e st seenannnns 3
9 KOA 536 WASHER - COPPOT & vt e bt vt ettt vt o s s asononnsonnoos .1

EXHAUST SYSTEM

1 NSS MUFFLER - exhaust (order C1803H0N ™M « « c s v s v e v v o0 s nn 1
2 C 10372 GASKET - exhaustpad..... e e e e e 1
3 61- 510 SCREW - 5/16-18 x5/8" Sockét Head . . . o v v v ot i i i v avn 2

Printed in U.S.A, July 1976






CASE 220,222 AND 442 COMPACT TRACTORS 7

REF. PART NO.

o O 0 =10 U W

i =

14
15
16
17
18
19
20
21
22
23
24
25
26
26
27
28
29

Printed in U.S.A.

25- 104
92- 4
KO 275220
KO 275143
KO 231032
KO 235048
KO 235118
KO 235117
KO 235047
KO 235631
KO 275144

KO 235826
KO 235008
KO 230170

KO 235007-8

KO 235011
KO 235010
KO 230011
C 24884
K0D235327
NSS

NSS

C 24885
KO 275066
KO 275067
KO 235053
Vv 34346
KO 230265

KOD235327
NSS

NSS

KOE235646
KO 275066
KO 275087
KO 235053
v 34346

KO 230265

CRANKCASE BREATHER

DESCRIPTION REQ'D
NUT -1/4"NC Hex cccccccecccccaconccssas ereeees]
LOCKWASHER - 1/4". t e e st s e s e s s s se e eene s e 1
STUD - valve cover * * * s s s ¢ o s a0 s e s s s e s e s s e s s e 1
COVER - valve « v e e e c v s o s v s v r s s s oeresas S e e s e 1
SEAL ~breather = « e s e o s c e cevnsosecececsnsssssscscaa 1
GASKET - breather p]_ate ........................... 1
FILTER -~ breather +» c ¢ c v c ¢ e e c v c s v v s s e e * s e e e 1
BAFFLE =breather c « c ¢ s e ¢ 6 e e 6 6 s e 6 s s s oo ansssocssas 1
REED -breather » « ¢« « ¢ c o ¢ ¢ ¢ e 6o s 6 s 00 coosoecosesacsas 1
PLATE - breather + s e s e s o o « R R 1
GASKET = valve COVET « o o s s o s s s s s s s s s 0 s e s s s e v s e s 1
220 CAMSHAFT AND VALVES
VALVE - exhaust « c e e e e ceeeeerscsecscscssacsancsascscse 1
VALVE -intake. « s s s s s s s s s s s 0 s NM ¢ 6 66 ev et onenenen 1
INSERT - exhaust valve seat . ... NA*NY e s esennsos T
GUIDE = VAlVEe + 2 ¢ o 2 s s s s o o s/ e™ o 0 0 cooacococcenaens 2
SEAT - valve spring. « « « + « » @ ..... c e es s o .2
SPRING - valve ... cee 0. @ ..................... 2
. t e e s e cccecssacseoes 2

RETAINER - valve spri . ..
LOCK - valve retainer 'X O

CAMSHAFT
SPACER

@}%‘V E-exhaust s+ ¢ 06 ¢ 0o s st sssoes0ceses e s s e s e 1

AILVE - intakes + s+ o e s e s s a0 s 000 et e e et e s et e e e 1
INSERT - exhaust valve seat « « = o ¢ e e e e e e et e et enceeeeses 1
GUIDE = ValVEe o o ¢ ¢ o o e 0o s 060 ccoesesoeccesscosssoscacesn 2
SEAT - valve SPringe ¢ s e s e s o e s s 0o o e s s e s e B e st e e 2
SPRING = valve s « ¢ c e s ¢ 00 s a s a s o ooa e e e e o “ o s e s e 2
RETAINER - valve SPring - « « e« s s e e s e s s e s e ovoecscccsasn 2
LOCK - valve retainer ... .. S eseensaes c s e s e e e s e 4
LIFTER ASSEMBLY. v ¢ ¢ e e e e c et eanee s c e st e 2

SCREW - tappetadjusting « « « « e e e e e e e et et e nanennn -1
JIFTER -~ valve ¢ o i vttt vt e st s s cacesononcscnsases 1
CAMSHAFT ASSEMBLY ¢ttt e et et e sescsecscsosscassas 1
SPACER - camshaft, .005" .+ .ot e v vt v ettt verannn UAR
SPACER - camshaft, 010" . . . . . e e v e veev et ese.. . UAR
PIN-camshaft. . . . .. ..t it tnnes t e st e e .1
SPRING - actuating . - ... et e e et eee e 1
INSERT -~ intake valve seat . . ... ..o v v vvneneas R |

April 1980






=
=
r

H O 00000 W=

Printed in U.S.A.

9

CASE 220,222 AND 442 COMPACT TRACTORS

220 CRANKSHAFT,PISTON — CONNECTING ROD
. PART NO. DESCRIPTION REQ'D
NSS PISTON AND ROD ASSEMBLY (Std, size)® * ===+ =+ RS
KO 235287 RING SET - piston (For oversize, see item 16)++ «++++ s v 1
NSS RING - top compression® ® === ¢t s ot s sennees... 1
NSS RING - 2nd compression (Includes expander) » « « + =« v« » « 1
NSS RING - oil (Includes expander)s « s« =« co v oo v oo, 1
KOA235611 PISTON ASSEMBLY (For oversize, see item 15)« « « + « =« « «« 1
KO 235004 RETAINER - piston pin » »+++ 0+ -« L R e R
KO 235572 PIN-piStOH“""“‘ ....................... 1
NSS PISTON G + ¢ ¢ o s s oo s eeans e r et et e 1

KOA235139 CONNECTING ROD ASSEMBLY (For undersize,

Seeitemlg)..--... ..... # 8 4 s b s e e s s e e e s e e 1
KO 235003 WASHER - special s e s L I IR IR IR )
92- 6 LOCKWASHER - =+ + s 0o 0 casoseneensens B
KO 236611 SCREW - cap, connecting rod «» s+ s+ ¢ e s e v e toenn 2
NSS ROD - Connecting .......................... L |
KOA235569 PISTON ASSEMBLY - .010"” oversizes « + -+« + s v s cv e 1
KOA235571 PISTON ASSEMBLY - .020" Oversizef e « =+ o v ot ovnonean. 1
KOA235616 PISTON ASSEMBLY - .030" Oversi2@ \e ™ « ¢+« « s+ oo IR |
KO 235288 RING SET - piston ,010" oversi S I I IR I 1
KO 235289 RING SET - piston .020" oversi LI 1
KO 235290 RING SET - piston 030" Overgize == =« -« «+«« oo > el
KO 235573 PIN - piston, .005" ov ze R I 1
C 18101 CONNECTING ROD AS ¥ - .010" undersize + «« -+ oo 1
R 16287 OIL SEAL - crankshaff reap- » -+« « - Trrre s veee o]
40035 BEARING - crank B\bha ® e e 0o e e 0 e e s s s e s e v e s e e « 2
W 5063-S  KEY - 1/4" Sa. )%Pump OUPLINg) =+ =+ s+ v e e narannnn 1
KOB235711 CRANKSHAF DA\t = o s o s s s et ee et 1
A 27001 KEY - flat @ /16" x 1-3/8" (Flywheel) - - « « « S |
C 18097 OIL SEAL Shaft fTONt « s ¢ ¢ = s ¢ o s ¢ ¢ 0 e s e o o s oueoeaes 1
195- 541 % ................ ettt 1
131- 301 arsden 5//8” NF*escceeceas I I S S |

e

July 1976



10




CASE 220,222 AND 442 COMPACT TRACTORS 1

222 AND 442 CRANKSHAFT,.PISTON — CONNECTING ROD

REF, PART NO, DESCRIPTION REQ'D
1 NSS PISTON AND ROD ASSEMBLY (Std. size) -+ ss s s s s esenas.]
2 KO 235889 RING SET - piston (For oversize, sce item 16)+« v e v 000
3 NSS RmG'prOmpreSSion""""""""""""1
4 NSS RING - 2nd compression (Includes expander) « » s o s+ ¢ s o+ o1
5 NSS RING - o0il (Includes expander). - - . . cersesesene e 1
6 KOA235827 PISTON ASSEMBLY (For oversize, see item 15) -+ ¢ .- c .. .. 1
7 KO 235004 RETAINER - piston pin + e v v s e c s s s v e s snssososesal
8 K0A235827 PIN - piStOn e« o e e ettt et encencnacaaensnnsns 1
9 NSs PISTON. + ¢ v s st s s et atauscsnnsssassassnnnass 1
10 KO0A237344 CONNECTING ROD ASSEMBLY (For undersize, see item 18). .. .1
11 KO 235003 WASHER -special. . o oo e 0 v e n c e rte e s e 2
12 92- 6 LOCKWASHER ¢ s o s v s s s s sovsosessnsnssnsossssad
13 KO 236611 SCREW -cap, connecting rod « « « c s e v e v s e s s svoeeseasd
14 NSS ROD - CONNECHING = e o o o e o s s e eosoecsncannaen ——
15 KOA235865 PISTON ASSEMBLY - ,010" OVErsSiZe « ¢« co oo eeaasccnssss 1
15 KOA235866 PISTON ASSEMBLY - .020" OVErSiZe -« v« v cvevcononooasal
15 KOA235867 PISTON ASSEMBLY - .030" Ooversize. - (¢ = s c e s o s e v eeesen 1
16 KO 235890 RING SET - piston .010" oversize. » N S |
16 KO 235891 RING SET - piston ,020" oversize . N P e e cesocncenss |
16 KO 235892 RING SET - piston .030" oversizes\\ - ))e » e o csco e ceses 1
17 KO 235868 PIN-piston.005"0versize---@----»---------------1
18 C 23135 CONNECTING ROD ASSE Y - 0" Undersize « « o c o o0 0 ... 1
19 R 16287 OIL SEAL - crankshaft r s s s s s s s asssasssassssesel
20 40035 BEARING-CrankShaftb e e v eecrerrr e e st ssanesd
21 W 5063-S KEY - 1/4'" Sq. x 3/4) Coupling) - - = e s e v veecocecans 1
22 KO0OB235949 e |
23 A 27001 x1-3/8" (Flywheel) « e c « e v e v e e v .1
24 C 18097 ankShAft front ¢ ¢ ¢ ¢ o e ¢ e e v e et e e e o oo oesen 1
25  195- 541 = |
26 131- 301 alNVahBden 5/8" NFe c o e s s e e cecansacaacaans 1

Printed in U.S.A., April 1980



12




CASE 220,222 AND 442 COMPACT TRACTORS 13

220 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO, DESCRIPTION REQ'D
1 KO 271077 BOLT - cylinder head (Length 2-1/4") « e+t e e et v et voeeenns. 6
2 KO 235175 BOLT - cylinder head (Length 2-1/2") « + ¢ ¢ ¢« .« tereresee. g
3 KO 270889 WASHER - cylinder head bolt = =+ ¢+ ¢ ¢ e e v e v v na i venenn -9
4 KO 236546 HEAD - cylinder. « -« ..... * e et e s s 8 s s e 00 eaa s e s se e sl
5 KO 237658 GASKET -heads ¢ - « s e ¢ 6 e s s s 0o ceocenea s e v e s e ss s eaeal
6 KO 235747 DIPSTICK (used on models pI‘lOI‘ to S/N 9641001 ...... el
7 KOC 236303 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,

rod assembly, camshaft, valves, bearings and plate). . . . . . .. 1
8 C 24138 BLOCK ASSEMBLY - cylinder, stripped (Std. bore) « « « «+ o o « 1
9 KO 230170 INSERT - exhaust valve « « oo vt o v e vecaneaeeean I |
9A KO 230265 INSERT - intake valve seat ,......... e e e I |
10 KO 235007-8 GUIDE -~ valves « « s s s s 6 s 6 6 6 0 cocoocacsonsoes e s e e
11 KO 235125"8 SHAFT - Stub, GOVEIMNOX » « = o v ¢ o o 4 5 ¢ 8 c2c0cecaecencosa .o al
12 vV 34418 BEARING - needle, governor shafte « « « v v o e e s v s vt v v v e wnaal
13 41- 18 PLUG - expansione « s « ¢+ c 4 e v o ettt e enarnens . |
14  113- 206 BOLT - 3/8" x7/8" NC hexplated « « sseveessens ceeeeas.d
15 192- 21 LOCKWASHER - 3/8" plated« « - - « » Nh s ¢ s s aetancacnas 4
16 KO 235025 GASKET - camshaft cover « - « « - . N e s e . T |
17 KO 235026 COVER - camshaft gear. - - - . . ceseseaanan I |
18 192- 19 LOCKWASHER - 1/4" plated - R LI L T NI PR |
19 113- 6 BOLT - 1/4" x 1/2" NC plated\s e 5« e e e e v v v & S
20 KO 235353 GASKET - oil pan. « « « - xo ....... P |
23 KO 237808 BASE - oil pane « + « - . et e e P e et et et acanaa 1
24 192- 21 LOCKWASHER - 3/8” ............ P Y
25 113- 207 BOLT - 3/8" x 1" ated « e v e e e creaeseeasd
26 C 14399 PLUG - oil drain ......... cees
27 R 16287 : SN
28 40035

29 KO 235757
29 KO 235070

30 205- 27 e

31 ¢ 22700 armg (Can use K0235815) --------- IS |
32 192- 21 ER - 3/8"plated.............. ........ v e od
33  113- 207 3/8" Xx1"NCoplated ««ec--cn... Pt e et s e e e 4
34 C 18097 AL - crankshaft front ............... cre el
35 KO 235818 PEYWHEEL o0 6 00 00 P e s 1 8 88 06 66 s e e e e aees e eesel
36 195- 54 WASHER - special, plated « « «  « - ettt 1
37 131- NUT - special, Marsden 5/8" NF- ... .... P |
38 C DIPSTICK ASSEMBLY (used on models S/N 9641001 and after).. .1
39 A "O" RING - dipsticKk e o ¢ ¢ c 0 s s vt st ceeeeenccecnans .1
42 KO 48 STRAP - Lfting « o e oo v vnneennennennnnn. B |
43 C 18814 NIPPLE - oil drain extension « « « ¢« « « ¢ e e e et oo e aeneenn eeel
44 C 14908 GASKET - plug, oil drain. .. .. s s e e st et s st s e s e 1
45 C 23858 KIT - engine gasket and seal - .... “eceerarssas s senaaal
48 B 59393 GASKET - fuel strainer bowl - « « « - o ... et e e et e e e 1
49 KO 220174 GASKET - breaker COvers « « e e« - o e s c s oo« tt et 1
50 KO 235048 GASKET - breather plate + « o ¢ ¢ ¢+ 4 c 0 v e e ennansn . |
51 KO 275144 GASKET - valve COVEIr « e e o o o « S s e e et st o e s ec e el
52 KO 235025 GASKET - camshaft gear cover ........ e et e et .1
53 KO 235353 GASKET =01l Pan « e v o vt ottt v ennnceeans B |
54 KO 235757 GASKET - shim, bearing plate, .010" ... ee e nennn. .6
54 KO 235070 GASKET - shim, .010". . . ... ... ..t irenrennnnnnn. UAR
55 KO 237658 GASKET - cylinder head « « o + « . . . . e e I |
56 C 22738 GASKET - fuel pump flange . « v v v v v v vt oo eeceenns. .ol
57 C 23860 GASKET - carburetor flange . v . veovvwu.. I |
58 KO 275341 GASKET - carburetor airhorn . ........... U |
59 KO 235057 GASKET - o0il pan (Not used on this model) et re e |

Printed in U.S.A. April 1980



14




CASE 220,222 AND 442 COMPACT TRACTORS

15

222 AND 442 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO.

KO 271077
KO 235175
KO 270889
KO 236438
KO 237658
KO 235747
C 24141

~I O U W

8 C 24141
9 KO 230170
9A KO 230265
10 KO 235007-S
11 KO 235125-8
12 vV 34418
13 41- 18
14 113- 206
15 192- 21
16 KO 235025
17 KO 235026
18 192- 19
19 113- 6
20 KO 235353
23 KO 237808
24 192- 21
25 115~ 204
26 C 14399
27 R 16287
28 40035
29 KO 235757
29 KO 235070
30 205- 27
31 C 22700
32 192- 21
33 113- 207
34 C 18097
35 KO 235818

36 195- 5
37  131-

38 C

39 A

42 KO 748
43 C 18814
44 C 14906
45 C 23858
48 B 59393
49 KO 220174
50 KO 235048
51 KO 275144
52 KO 235025
53 KO 235353
54 KO 235757
54 KO 235070
55 KO 237658
56 C 22738
57 C 23860
58 KO 275341
59 KO 235057

Printed in U.S.A.

DESCRIPTION
BOLT - cylinder head (Length 2-1/4") ...

BOLT - cylinder head (Length 2-1/2"). ¢« -« o v c s s v

WASHER - cylinder head bolt « s« ¢ e v
HEAD - cylinder « « « v ¢ e e v o e s s saseeascoonosnssosns

GASKET -head .. .¢.cceeeeccoccann

DIPSTICK - (used on models prior to S/N 9641001) . o v v v o v
BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,

rod assembly, camshaft, valves, bearings and plate) . -

BLOCK ASSEMBLY - cylinder, standard bore «......

INSERT - exhaust valve e e « ¢ ¢ e e s c e s e novaese ceereceas
INSERT - intake valve seat. . . ¢« v v v s s o«

GUIDE = VvalvVe « ¢ e e e et e coaossesn
SHAFT - stub governor «.«......
BEARING - needle, governor shaft .
PLUG - expansion « - « « « s ¢ s 0 s e
BOLT - 3/8'" x 1-1/4" NC hex plated

LOCKWASHER - 3/8" plated « e « e « (e e s s o s oo sos
GASKET - camshaft cover. .. ... N
COVER - camshaft gear.....

LOCKWASHER - 1/4" plated . ‘ V.o
BOLT - 1/4" x 1/2" NC plate

GASKET - oilpan ...
BASE -oilpan .....

LOCKWASHER - 3/8" {{Tatetd. - - - . - i
BOLT - 3/8" x 1" lated .......... ettt

PLUG - 0il drain
OIL SEAL - cr
BEARING -
GASKET -

KW
3/8" x 1" NC plated .. ..
SEAL - crankshaft front ... .

ASHER - special, plated. ... ..
NUT - special Marsden ¢+« ce oo s 00

DIPSTICK ASSEMBLY (used on models S/N 9641001 and after)

LI

"O" RING - dipstick s v v o ¢ s s s s s s s s nenososss

« s s

C:. [}
»-u—tEQHHHHHHHHHHH)—-HHHHh#HH%QNHH.&AHH@»&HHQbHHHN Lol ol ol ond

STRAP - lifting ..... c et e e eaaeenn
NIPPLE - oil drain extension . « +« « s e s s s e s s s e e e a s ceeses
GASKET - plug, oildrain .. .. ..., ceeeen et ee e
KIT - engine gasket and seal . . . .. e e ceess s sacoi s
GASKET - fuel strainerbowl. . . c s ¢ v ¢ o & & ccsecaseenes
GASKET - breaker cOVer . oo e e v
SEAL - breather.........
GASKET - valvVe COVEI 4 4 v s s s s s s s s 0 acecesooocssococse
GASKET - camshaft gear cover. ......... e r e e eae
GASKET -oilpan..... ceseeccene
GASKET - shim, bearing plate, L1007 Lt it ii e n e
GASKET - shlm, D10, L., ceeececcaceneann
GASKET - cylinder head +«+ ¢+« . ccces et e s eonns
GASKET - fuelpump flange ......c00eceeecesasncscs
GASKET - carburetor flange . « « e« « « ¢ e e v e v o e s s ae 0.
GASKET - carburetor air horn ... ... ce ettt s

GASKET - oil pan (Not used on this model)

April 1980



16




=
o

OO0k wWwNH-E

Printed in U,.S.A.

17

CASE 220,222 AND 442 COMPACT TRACTORS
BAFFLES, SHROUDS AND CLUTCH PULLEY
. PART NO. DESCRIPTION REQ'D
C 18296 DEFLECTOR - engine air........ Ce e s ecseeaasaaa ces1
192- 19 LOCKWASHER - 1/4"plated « e ¢ e e e s 0 s e eus te s s s s e 2
113- 6 BOLT - 1/4" x1/2" NC hexplated « - « s s s o v v eenvnunenens 2
KO 235955 BAFFLE - cylinder head ............ . .1
KO 235368 BAFFLE - carburetor side air. . . . . .t ot e et v e e e e nvnnee 1
KO 235207 PULLEY - starter..... cee e asesssanasens e s e 1
KO 235052 SCREEN - blower air mtake ....................... el
195- 515 WASHER - 1/4"plated . . . v v oo e eneeeeencnnnaennncnns 4
192- 19 LOCKWASHER - 1/4" plated o v v v vt ennevesnses css s 4
175- 436 SCREW - 1/4" x 5/8'" NC truss head Phillips, plated . . . ...... 4
C 24729 HOUSING - bloOWer . . . i ittt s veecosanoscaaasonennsaa 1
113- 2 BOLT -1/4"x3/4"NChexheadplated ....v.veveveeeessotd
192- 19 LOCKWASHER - 1/4" plated . o« vt v e e eveceeecnnnenns 4
KO 235054 BAFFLE-cylinder . ... v o i et eencenancnscanoscncesss 1
NSS CLUTCH - pulley, repairs page 27 (order C19005 clutch
and C15721 screen) s s s o s 26 s s 00 csooooosascasacsaes 1
C 10312 SPACER - Short e e vc oo ceao0se s s sssossssesseases ]
C 17217 KIT - fan, enging s e oo v eeecuemlonNeceeeecencn. ee el
195- 104 WASHER - 3/8" plain « e o st 000 S8 eN\s s s e ocanncrencass 1
192- 21 LOCKWASHER -~ 3/8" -« ... ceeenssosl
115- 208 BOLT - 3/8" x 3-1/2" NC hex/fPor-pulley clutch) = + » + = s = « « & -1
C 23902 BELT - drive, starter, g P |
C 12603 CHANNEL - deflector - I |
NSS CLUTCH ASSEMBLY - page 25 (order C19005 clutch) -+ - 1
KO 235954 SHAFT - stub (used on\odlels prior to S/N 9641001) « « « <« « ¢ - . 1
192- 21 LOCKWASHER - Vi c e s s e s s s a0 s e - |
113- 208 BOLT - 3/8" 3 HEX e ceoeceeccasossesssoscea 4
W 5063-8 KEY-1/4”sq BB 4o e e e st e ettt et b eas e 1
%@%EL SYSTEM
PART NO. DESCRIPTION REQ'D
A 172073 m‘ BURETOR ASSEMBLY (Repairs, page 19) s ¢ s c s e s s s s e s s 1
C 23860 8KET - carburetor flange o « « « - e e o1
C 1067 LBOW - fuel pump and carburetor. . « .. .cccecececeecancen 3
214~ CLAMDP - hOS@e ¢ ¢ c e e e e e ceseesscsnnnsnsansnsssacnss 4
C HOSE - carburetor 5-1/4". .« v e e et s e s e s . |
19 LOCKWASHER = 5/16" « s ¢« v e e e e evoennossasnrocoocsasas 2
113- 3 BOLT-5/16"x1"NChex ............ G e s s e e s eus oo
NSS FUEL PUMP - (10 H.P. model) 220 (use C24851)« + + s s o o = o o« ..l
71- 410 SCREW - 1/4" x 5/8" NC fillister head «+ccceeoeccccccnnn 2
193- 60 LOCKWASHER - 1/4" « ¢ e c ettt e eeensseaaccncanasssas 2
KO 275341 GASKET - 20T ROTIle « o « e o e o e s e ssosnsossanensnsnnens 1
NSS FUEL PUMP - (12 H.P. model) 222 and 442 (use C24851) + - s+ ¢ » » 1
C 22738 GASKET - fuel pump mounting « « « + v+ + » « D I I ST 1
C 10657 ELBOW ASSEMBLY -fueltank « .« ccccceeeesccscococcs 1
A 62079 CLIP ~fuel line@ e « « ¢« e e c e s s e e ecesencnssoosens c e a2
C 17574 HOSE - fuel liNEe ¢« es e c st s o v s snuossesaas e e s e aaes .1
C 13411 TANK -fuel ¢ e coeevseonnnnansse e s e s ssesscenssesnns 1
C 11529 CAP - fuel tank (Includes insSert)e « + c e e e s s e s v evoecacanna 1
C 11545 INSERT -fuelcap - -« e st aaeevesonns B |

April 1980



18

%y
Y,

i)
PO

\..l.u..m.. [ Xoi) < ) P
e @.\\ N o0 \@st o
Fond 1y
Ry

N J

o3

X

Q{' ;,: - :

AN
N3




CASE 220,222 AND 442 COMPACT TRACTORS 19

A72073 CARBURETOR

REF, PART NO, DESCRIPTION REQ'D

A 72073 CARBURETOR ASSEMBLY - -+« -+ -~ - M R S |
1 KO 200380 SPRING - idle screw tension -+ +ccscvecrccccccccn. 1
2 A 72002 SCREW -idle adjust » = * ¢+ csssrersssacescecnnces g
3 A 72077 JET ASSEMBLY - high speed and idle adjust « « « = « + « « - -« -1
4 K0200383 SPRING ~idlejet « e+ e e et e e eereceeccnaccancencnns 1
5 A 72099 SCREW - adjusting (Lean-rich) e « e c v st vt etvnenennea ]
6 A 72098 SPRING - Lean-rich adjust screw + s s s s e e s e e s v v nnnssl
7 F 19892 PIN-carburetor float « « « « ¢ e e s e c s e v e eennceancans 1
8 K0 200408 FLOAT ASSEMBLY ¢ ¢ ¢« s« s « t e et eaenene ceecensal
9 K0235448 BOWL - cArburetOr s + s s e s e s s o rsesnsssnassnsosnesl
10 KO0235447 NUT AND GASKET ASSEMBLY - bOowWl ¢+ v v e e eeeoceses]
11 A 72103 KIT - carburetor repair « + s » e s s e e v e cececececcceceee, 1
12 NSS INLET NEEDLE AND SEAT ASSEMBLY ¢+ ¢ s ¢ s .- seel
13 NSs GASKET - carburetorbowlring s ecsscrveessesssvsass]
14 NSS GASKET - carburetoOr BOwWl e » = » « s s s s s c s s o s eeecenseas 1
15 KO 200372 GASKET - DOW] SCreW » o » 2 o s o0 2o e cessessess o e oo s s e 1

FUEL PUMP ®
S

1 NSS KIT - fuel pump(for KOA Bypump) (use C24851 pump) = = = = = « - 1
NSS SPRING - fuel pum e e s sesassessssaaneees D
NSS VALVE ¢ ¢ ¢ ¢ s e sa\e e e e e acooceccncsasescecscsssse 2
NSS GASKET - valv% ...................... veees]
NSS DIAPHRAGM A LY s esososososnsososnsnssnnn]
NSS SPRING XA » « » = ¢ o st o s caneanaoeancnaens 1

2 C 22738 GASKET Fpump mounting « « -+ .. D A |

3 NSS KIT ~ fue r C22987 pump) (use C24851 pump) = * = ===+ * 1
NSS 1% BLY ®****cccesccesccccessnscsccccssse 2
NSS : ‘e s s e e e e e s e s s s e e “ oo s 2
NSS YRAD AGM ASSEMBLY ¢ ¢ s c s s ersencacenscesensasy
NSS R - diaphragm = *+ - ccrcrccacccecennane 1

NSS ¢
2 C 22738 @ASKET‘fuelpumpmounting----u-----.o-voo-.--.;1

9
<3

Printed in U.S.A. April 1980



20




CASE 220,222 AND 442 COMPACT TRACTORS 21

CHOKE.THROTTLE AND GOVERNOR

REF, PART NO, DESCRIPTION REQ'D
1 C 13848 CONTROL -throttle . ... .vceeeeereeececncecos R |
2 C 12224 HANDLE - throttle control, black. . . v ¢ e v e et v e cenrenannse 1
3 C 12187 CONTROL - ChOKE . v c e c v v e v o vense sttt e s ettt e 1
4 C 14506 HANDLE - choke control, white . . . . ............... I |
5 111- 1 BOLT -10-24 x1/2" Rd. Hd. 8. NK. & 4t vt v v vveaccnnens 2
6 192- 18 LOCKWASHER - #10 Std, plated....... c et s e e s e e e 2
7 129- 17 NUT -#10-24 plated. . . . o i e oot eteeeennonccsecnana e 2
8 KOA237653 LEVER - gOVernor, . . ... ... 4t e s s s s et st ee e 1
9 15- 420 BOLT -1/4"xX1-1/4"NCheX . v v v v v vvoeess ce e raas e 2
10 195- 515 WASHER - 1/4" plated . v v oo v o v e e e e s eneenceconcenes 2
11 25- 104 NUT -1/4" DeX .. v i v eenennnsnannnnn C et eeceaneenea 1
12 KO 235496 SPRING - gOVernor .......eeeeae-. cecrrrsasenan N |
13 192~ 19 LOCKWASHER - 1/4"plated . . . .o vt v v eevennonnncanens 1
14 C 18098 WASHER -thrust ........... ce i e s et e e P |
15 KO 275690 WASHER - Wavy ..v.eveeceeo. T |
16 H 43034 CLAMP - sWivel, Wil€ . i .4 vt veeeeeeececancennnnnnns 1
17 KO 235086 LEVER -speedcontrol, ., . v v v v v v e v Gt s st s s et s acanecne 1
18 KO 235085 SPACER - speed control bracket ... o v iveeeeeeenanses 1
19 KO 235084 BRACKET - high speed stop ..... n ceceeneeaseeaa 1
20 129- 37 NUT - #10-32hex ....ooeeewnes . et s re s s e 2
21  192- 18 LOCKWASHER - 3/16" plated . .. ............... w1
22 A 10326 JOINT -ball. s oo vveveess N teeecee s e et s ans .1
23 KO 235277 ROD - throttle........ S N N ) TS I |
24 49485 ‘ RING - retaining, throttl ahf o v e e e s eeseenecaaanaas 1
25 KO 235476 BUSHING - governor Ccrgss ? .......... c et s e 1
26 KOA235256-S SHAFT ASSEMBLY - ¢ or CTOSS o v vevnnennnns e 1
27 V34418  BEARING - needle gvernof shaft ... ... e 1
28 KOA235743-S GEAR ASSEMBLYG GQUMITIOT. » o v v v s e v oo 1

29 KO 235125-8
30 C 18099
31 v 34416
32 KO 237559
33 KO 235603
34 KOA 236919
35 169- 95

Printed in U.S,A, April 1980  °



2
2

"l|:| |
o
\Eﬁ' |
&3 Fjl‘

S
\\w\\‘lll‘
:\\

X

I‘I‘
I

w‘
H'Hl
Hlun‘l |
IIHHIM|I
HIINII||‘

“m;hll‘“

I\IIIIH Hmll,“l‘

||I1ll ”I"L|
Iy ||\|ll|“lb
"”’I’th‘
fi nulmllA

“mm.'h&

Illlllll\;llyL

Iﬂ“‘I

lll‘:‘




CASE 220,222 AND 442 COMPACT TRACTORS 23

PULLEY CLUTCH & LINKAGE

REF. PART NO, DESCRIPTION REQ'D
1 C 10487 KNOB - levVer ... .eveeceeoeccccoacancsacnasnccnccense 1
2 NSS CLUTCH - PTO (Repairs, page 27) order C24774 clutch, C23506 arm,

and C15721 screen ........ R |
3 C 14224 ROD - clutch control ....... s eeseas e e e s e cccnenecce 1
4 C 15961 RETAINER -clutchrod .....ccccccecccenccecocccsse 1
5 132- 48 PIN-cotter 1/8" X 1" ., vuiuereeooencsososneesannas 1
6 C 10312 SPACER-fan,short ......ccceceeececcccssacccncs 1
7  NSS CLUTCH - PTO (Repairs page 25) (use C24774, C23506) A |
8 353- 441 BUSHING - fliplock ...¢ccee.. t e s et e s s esse s eee. 1

HYDRAULIC RESERVOIR MOUNTING

C 14240 SUPPORT ~ reservoir mounting R. S ----- R I 1

1

1 C 14241 SUPPORT - reservoir mounting (¥, e |
2 187~ 1251 SCREW - 1/4" x 1-1/4" N lis ead, Ph,1111ps, Z.P. -.....4
3 192- 20 LOCKWASHER - 5/16" K P c e s e e e e . 4
4 129- 102 NUT - 5/16'" NC hex Z. P ..................... 4
5 C 14690 CUSHION - 0il reserv e e ..............2
6 C 14246 BRACKET - heat ex mountmg ------------------- 2
7 113- 118 BOLT-5/16”X X Z. P, ¢ s e e s e easassssessssssd

Printed in U.S.A. April 1980 ~



24

—



REF. PART NO.

OO =TJN B LW -

D b b ek b b b ok b b b
COO-TOhUTIhWNFO

(S ]
-

NSS

c 15717
C 15721
C 15718
164- 41
193- 76
C 23740
C 15515
C 15557
C 22671
C 23245
C 15556
NSS

C 16786
C 15743
C 15720
195- 104
C 15744
C 23506
c 17217
113- 208
192- 21

Printed in U.S.A.

BOLT - 3/8" x1-1/4" NC

LOCKWASHER - 3/8\X
o

April 1980

CASE 220,222 AND 442 COMPACT TRACTORS 25
C 16748 CLUTCH ASSEMBLY (PTO)

DESCRIPTION . REQ'D
CLUTCH ASSEMBLY - 220, 222 and 442 (use C24774 and C23506) * * 1
HUB *°°*""*°*°**"*s sssccccccccccn L R A A A N 1
SCREEN..‘..I.-.. .......................... 1
PLATE"C].utCh LR I LN BN I B I Y BN R ) nuc-n--o---n--u-cul
SCREW ***°*°*cvcsssesscscccccns secescssessre
LOCKWASHER - 3/8" external tooth® === cccccccecec=e 2
KIT - friction disc ******** s R N N RN |
WASHER - Spring 5/16” .......................... 4

WASHER - Spacer .OBOH 5 & 6 8 & 0 46 600 s ® o 5 68 2 6 8 b o0 UAR
PULLEY AND DISC ASSEMBLY - clutch = ****=*ssesv=re]
BEARING - cam and pulley ........................ 3

WASHER—Spacer .010n-.... ............... ««ess JAR
CAM (service with (2) C23033 cams and (1) C23506 arm) * " ** 2
SPRING ~load **°"***"*csrseccctcccccccccccas .2
WASHER_Spaceraaoaoop.- ..... 4 s 0o a2 e e e cecennae 1
SPACER - hub I R N I R N I B A S I N I 'Y " e 0 0880 1
WASHER - 3/8" ............................ -1
BOLT - 3/8" x 3-1/8" NC hex ( ad)* - s 1
ARM - engaging ®* " R I I A O S P A 1
KIT - fan ............................... 1

-n--c.---olo-nn---4

..4






CASE 220,222 AND 442 COMPACT TRACTORS 27

C 14152 PULLEY CLUTCH

REF. PART NO. DESCRIPTION REQ'D
1 C 23506 YOKE ASSEMBLY - clutch arm ==« « ==+ ccr e e e ee 1
2 NSS CAM (service with (2) C23033 cams and (1) C23506 arm)- * -« - - * 2
3 C 23245 BEARING T o s MR A 1
4 C 16786 SPRING -10ad- « » = ¢ -6 o8 6668066082 S e e s e s s s e e e 2
5 C 14297 RING - retainers « » « = o s s 2 6 c s ¢ s s s s o o o e e s oot 0o 0 1
6 C 23740 KIT - friction liner diSC » + « « o ¢ s o o s s ¢ s e e s s s o s o P |
7 C 14292 PULLEY -+ v vt nvv s vsns et e e e s e 1
8 C 14294 BEARING - camand pulley « ¢ ¢ s s s s v v s v ve e e n i nienan e 2
g9 C 14288 SPACER - 010" « « e v v vt v ev vt ta s e et UAR
10 C 14283 HUB AND PLATE ASSEMBLY : « = =+ + s s s v o v v v accnon s 1
11 C 14290 SPACER - 050" & s e s s st v s n o e s n s sae s anaasassnas 5
12 C 13077 WASHER - spring = » « « « ¢ « « P s e s e e 4

Printed in U,S.A, July 1976 7



27A




CR-TJN LW

[ T
QOUO-ThUikhWhHFHO

N
aary

CASE 220,222 AND 442 COMPACT TRACTORS

C19005 CLUTCH ASSEMBLY (PTO)
REF. PART NO.

NSS

C 15721
C 18907
C 15718
164- 41
193- 76
C 23740
C 15515
C 15557
C 22671
C 23245
C 15556
NSS

C 16786
F 59014
C 18908
0] 2815N
C 18940
C 23506
C 16616
113- 207
192- 21
C 19472

Printed in U,S,A,

278

DESCRIPTION REQ'D
CLUTCH ASSEMBLY - less screen (use C24774, C23506) = = ===+ 1
SCREEN - grass *e*s--» S ees s sececensonens I |
HUB-clutch *****ess0ee t s s s s e e s s enscsscs e 1
PLATE -clutch **sccseoosco tereses e ceseoas 1
BOLT - 5/16" x 1" NC flat head socket = ++++ccoe-- ceee 2
LOCKWASHER - 5/16" countersunk external tooth =« e« -+« 2
DISC - KIT - friction disce = = = * fea s e s s e e oo 1
WASHER -~ spring e o s 20000 0e e 0000000000 6
WASHER - Spacer .050” R R T T s e s e v e 5
PULLEY AND DISC ASSEMBLY - clutch « s ¢ cvcececee. -1
BEARING - cam and pulley « o+« -« t e e st escsoccenan 3
WASHER-Spacer.OlO" @ 2 9 2 8 s e e P P e R e R e s R e s o s » 1
CAM - clutch (service with (2) 23033 cams and (1)C23506 arm) 2
SPRING -~ clutchload ++ e+ s sececccecccccacncacse p)
RING - retainings == *cceoeocecocescn R . 2
SPACER ~hub ***ecsssseectececcccncancenna . 1
WASHER-fan1'7/32" e e N L R 1
BOLT - 1/2" x1-3/4" NC hex L.H, I R I 1
ARM - engaging .......... e\> # 5 o s 0 s 88 e 80 . . 1
FAN - cooling 6 8 5 68 6806 s\dea\eVeaoosoess 002000000 1
BOLT - 3/8" x 1" NC hex zp@ ...... et e s s s e 4
LOCKWASHER - 3/8" N et s esetseccsancens 4
KIT - clutch stub shaft (Incl items 2, 8, 11, 14,
15,16, 17 and 19) - - e e s s e s s s eranesnann es 1

April 1980 ~



28




CASE 220,222 AND 442 COMPACT TRACTORS 29

HOOD.FRAME AND GRILLE

REF. PART NO, DESCRIPTION REQ'D
1 C 16484 FRAME - main (220 and 222) (Includes items 22 & 23) + . v v+ - . . 1
1 C 16485 FRAME - main (442) (Includes items 22 & 23) e ¢ v s e v v v o v v s s 1
2 C 14341 SUPPORT - steering: « « « o « o s v s s v s s st s vstanssnessnenel
3 C 14328 SCREW - 1/4" x1/2" NC indented HEX v v v v v o v v v v e v v ennn 4
4 C 14213 GRILLE AND HOOD ASSEMBLY. .« c vttt vttt ettt s nanens 1
5 C 14209 PANEL - rearside R H......... PO |
5 C 14210 PANEL - rear side LLH. ... ... e e e e s e e e aae e ool
6 195- 520 WASHER - 1/4" plain Z. P, . . ... it e et e et e 2
7 192- 19 LOCKWASHER - 1/4" Z.P, 4 v v v v v e n s et e st et s e e ees
8 129- 101 RO R U R O (O 1 V=3 R 2
9 187- 1036 SCREW - 1/4" x 1/2" self-tapping hexhead . v v v veve e ens.
10 C 14500 SPACER - hood . . i vt it ittt ittt i e st eennnen I |
11 111- 109 BOLT - 1/4" x1-1/4" Rd. Hd. Square NecK « . v e s v v v o s s s 1
12 131- 71 NUT - 1/4" NC X & v it vt e e noeaseossoenssannseas 1
13 C 14589 PAD - f00t LiH, @ v v i vt et oo o oo v o nenoneoensneenenas 1
13 C 14590 PAD - 00t R\H.. . it ittt it et ittt e eeeeanannneeaas
14 13- 514 BOLT - 5/16" x 7/8" NC hex. ..
15 192- 20 LOCKWASHER - 5/16" . . ... ...
16 129- 102 NUT - 5/16" NC heX. v v v e s v
17 C 14729 SPACER - rear frame (442).
17 C 14730 SPACER - rear frame (220 a
18 C 18153 CHANNEL - instrument: el : e . e e e
19 192- 23 LOCKWASHER - 1/2". X
20  113- 424 BOLT-l/Z”xl”NC e e ittt d
21 C 14598 SPACER - foot pad @-&‘J ed with Model F30 Hydraulic

“O) I Ct e s e 1

Lift Kit). . . ..
22 C 14944 SPRING - braked0€Kk = . i v v v e v v e tennnen et e s et e 1
23 C 16305 LEVER - br e e et e e e ks e e s e s 1

24 113- 104 1/4" NC hex (used with F30 hyd. lift kit)e o o « o 1

25 C 15183 ch (used S/N 9641001 and after) e o o o v v 00 e o @ 1
26 C 15184 sed S/N 9641001 and after) o e s e s oo oo nesseal
27 111- 1 210 x 1/2' NC rd, hd, Square NecK o coeoeeocoocecasel
28 192- 18 ASHER - #10 . cocccscosocaconoasscooooscosoad
29  129- 17 #IONC heX s o ocso0cesvooososcecossscsscossoascd
30 195- 512 ER-7/32”ZP-°° © 90808 e0s000600000o0a EEEEEREYA

Printed in U.S.A. July 1976



30




(9

CASE 220,222 AND 442 COMPACT TRACTORS 31

SEAT,.FENDERS AND TOOL BOX

REF, PART NO. DESCRIPTION REQ'D
1 C 14250 SUPPORT - seat, 220 and 222 (used prior to S/N 9641001) « -+« .1
1 C 15447 SUPPORT - seat, 220 and 222 (used S/N 9641001 and after). . - - - 1
2 C 14513 SUPPORT - seat, 442 (used prior to S/N 9641001) « « v cev.. 1
2 C 15448 SUPPORT - seat, 442 (used S/N 9641001 and after) + «+o o v v ool
3 C 14126 FENDER - R.H.+» e cseeccececeanaannn e s et s st aaan 1
3 C 14127 FENDER = L.H.* v v s v v s esosasasaesenans B |
4 175- 400 SCREW - 1/4" x1/2" truss head Z.P, « >+« s e e v e s v e e 10
5 192- 19 LOCKWASHER - 1/4" Z,P, ¢+ e e eoe-cnus L I I SRR 10
6 129- 101 NUT -1/4"NCheX Z.P. s »sscsseaececccssssossssssas 10

C 13345 SEAT ASSEMBLY - (used prior to S/N 9641001) « - ««c e 1

C 15946 SEAT ASSEMBLY - (used S/N 9641001 and after)e « s « v ¢« o o e o vt 1
7 C 16443 CUSHION - Seat o ==« e+ s e et et o ssensaecnsanas e se el
8 C 11635 CUSHION - DacK e > » ¢ oo oo oo et oeoecessasanssssans 1
9 C 133173 PAN - seat (use with C13345 assembly) « « -« cc e eeceen. 1
9 C 15452 DAN - seat (use with C15946 assembly) « « - - - IR |
10 C 14900 SCREW - #10 x 3/8" Spin-loK « = = = = e s e s e v v veneaacann 5
11 195- 515 WASHER-1/4"plain'°"°--'--' s e e s e st e s e eeeeld
12 C 13297 BRACKET - hinge (used prior to S/ 41M001) « o 0o - - - ceeeea2
13 111- 101 BOLT - 1/4" x 5/8" rd, hd. SQUazEReeK » = = = ==+ s s e e e en s 2
14 131- 350 NUT-lock1/4"NChex'-' @- R I
15 C 14534 BUMPER - seat e« @ ..................... 2
16 113- 441 BOLT - 1/2v~ x 2_1/4vv FCNR “ 4 4 s b e s e s e s s e 2
16 113- 447 BOLT -1/2" x 3-1/4" 0% 220 & 222) + o v e oo e reeres 2
17 113- 424 BOLT - 1/2" x 1" NC @ ......................... 2
18 192- 23 . © 8 8 s 8 s 8 s s s s s e e masee s . 4
19 C 14258 r to 9641001)« » - « « I N I N S ST, §
19 C 15455 sedh S/N 9641001 and after) -« » e e e e 1
20 353~ 157 f\ P I T T T S S SO |
21 C 14517 = SPACER - dushior =« « « « e e % s e e s e e s s s e eecaesansn venl
292 C 14728 4‘:\ © 8 6 % a4 e b e s s e e e s e e s e e e ceeeneasse 1
23 C 15477 ~1/2" NC rd. hd. squareneck =+ +ssesesesssl
24 C 14645 ‘ eat hinge (use with C13373 pan) - = - =+ cc v e seca e 2
25 131- 178 39 K 3/8"NChex Z,P,« s esseectncescsnssannssns 2
26 C 11942 [ —shift lever « « « « s e s s 2 s s s s s s s s s e s s sasssaesassl
27 C 15396 INGE - seat R.H, (used S/N 9641001 and after) « « = « + = = « « » o1
27 C 16255 HINGE - seat L.H, (used S/N 9641001 and after) « « « « o ¢« o ¢ o o s 1
28 C 154 CUSHION - TYUDDEL » » » » s o s s a s s s s s s s s s s s s s s essossoess 8
29  195- WASHER - 5/16" X 1-1/4" Z,P, e ¢+ s e cosocnsaccccaccans 4
30 131- NUT -10ck 5/16" Z.P, s ¢ s ¢ s s v st s st vsvesvescessannns 8
31 1+ BOLT - 5/16" x 3/4" NC rd. hd. squareneck « s+ + e e e =2 coooss 4
32 19 1 WASHER - 5/16" Z,P, - + - - . ces o e ceossesessssoanc 4

Printed in U.S.A. July 1976 ~






CASE 220,222 AND 442 COMPACT TRACTORS 33

220 AND 222 FRONT AXLE

REF. PART NO., DESCRIPTION REQ'D
1 C 18812 AXLE - front « « ¢ v v v v a0 s f e et 1
2 C 14128 SPINDLE - 1eft DANA + s « « + o ¢ o s o s s s e o s o s eosoaeessoas 1
3 ¢ 14131 SPINDLE - right hand « « « s s o« v e oo ananssons e 1
4 138- 99 PIN =101l ¢« ¢ v s v st v et an s o st s s sacaenans PO T 2
5 C 11906 WASHER - thrust ....... et et e it e e 4
6 219- 404 FITTING - JUDE« « s « o ¢ ¢ ¢ 2 ¢ s o e o s e s s s v nsssoceonosann 3
7 C 13106 COVER - lube fitting « « + v v« v o o o e e e e e 3
8 132- 311 PIN - cotter 5/32" X 1-1/4"4 « v v v vt n e e vnsenannonnacss 2
9 C 12975 WASHER - wheel spindle: « « ¢ v v st e i sttt ot i v et a i v o oo 2
10 A 30881 WASHER -~ wheel Spacer. ..o« oa v v e nsseae e e e ees+ B
11 187- 1046 BOLT - 3/8" NC indented hex head . « « « o v v v e v v v v o s v vnnn 1
12 C 14334 TIEROD ¢ ¢ v v 540 s s s e s s e e e e e e

13 C 12102 BALL JOINT - 1/2" R,H. Thread

14 192- 23 LOCKWASHER - 1/2" Z.P. ¢ ¢« + s e e v e s st n s an
15  129- 125 NUT - 1/2" NF hex R.H, Thread . e
16 C 13605 BALL JOINT - 1/2" L,H, Thread

17 129- 325 NUT - 1/2" NF hex L.H. Thread ..

18 C 14332 ROD -draglink ... .c.cs0 o

19 NSS PIN - axle pivot (order (1) C22278

1 C 18813

2 C 14317

3 C 14318

4 138- 99

5 C 13605

6 C 13716

7 219- 404

8 C 13108

9 132- 311

10 C 12975 e

11 A 308 1% ASHER - Wheel Spacer s s e v o v s s s oo csoeascassonees
12 187- 1 BOLT - 3/8" NC indented hex head« « ¢ ¢ s e o v e v e e e s e s v aas .1
13 C 1 BALL JOINT - 1/2" R, H, Thread « « « « . . . Gt e s e s 2
14 192- 3 LOCKWASHER - 1/2" Z,P. + ¢ ¢ s s e v o s oo sconcocssanasann 3
15 128- 125 NUT - 1/2" NFhexR.H. Thread .-+« ccceeeensesosens . 6
16 129- 325 NUT - 1/2" NF hex L.H. Thread ........ c e s s 2
17 C 14333 TIEROD . ¢ evvveeesann e et e et 1
18 C 14332 ROD-drag link + s s s v s s o s s evossocooooancnseenssss 1
19 NSS PIN - axle pivot (order (1) C22278 and (1) C22568)+ « = « + o = =+« « 1

Printed in U,S.A, July 1976



34




CASE

REF, PART NO,
1 L 15282
2 A 70058
3 25- 1510
4 C 14194
5 C 18011
6 C 14200
7 C 14201
8 131~ 1112
9 G 49048
10 192- 20
11 113- 102
12 C 14990
13 A 31220
14 A 30881
15 113- 104
16 192- 20
17  129- 102
18 C 14343
19 C 12126
20 219- 404
21 111- 131
22 193- 57
23 129- 101
24  NSS

Printed in U.S.A.

220,222 AND 442 COMPACT TRACTORS
STEERING GEAR

DESCRIPTION REQ'D
CAP - steeringwheel . . . . e 0t v v e e e e e onse B |
WHEEL - steering « « « « ¢ e e e ot vttt e e coeeeccsencnsans 1
NUT - jam 5/8"¢ ¢ v cvve .. e e et e e 1
SHAFT - steering . . v vovieeeosensnacsanscansecns S |
SUPPORT - steering gear . v v v v e s s e s s s s ssneascassanens .1
PIN-pivot . . . .ot i it ittt et iseseeoacssseaseacncans 1
WASHER -shim .. .....cit ittt ineennenaennnns 4
NUT = Jam 3/4" . & ittt ittt et et eenssaesnsnneennaa .1
WASHER ...ttt ierennerensonsasansnnssnnancs 1
LOCKWASHER - 5/16" Z.P. .. ... viiireeennecenanannns 1
BOLT - 5/16" x3/4" NC heX . . . ... 0o retennneneeaann.
GEAR - Steering . .. v v evvvvoeooscnscnsssnnonnssosas
RING - external retainer. ............
WASHER. . .t h ittt taesecoeacnasaeasnosanaannsnesns
BOLT - 5/16" x 1-1/4" NC hex
LOCKWASHER - 5/16 . . . . ittt i eteeannnnacannan
NUT-5/16"NCheX. oo veereeuunnn
WASHER - Wavy + v s s e s ..
BUSHING - flanged nylon.......
FITTING-lube . ..........

BOLT - 1/4" x 1-1/8" NC Rd.
LOCKWASHER - 1/4'" ex
NUT - 1/4" NC hex Z.P. .
SWITCH - neutral start (use

April 1980

35



36

USED ON MODELS PRIOR TO S/N 9629606

i

USED ON MODELS 9629606 TO 9641001




CASE 220,222 AND 442 COMPACT TRACTORS 37

BRAKE ASSEMBLY

REF, PART NO. DESCRIPTION REQ'D
1 C 14950 PEDAL - brake (used S/N 9629606 to 9641001)..... R |
1 C 14268 PEDAL - brake (used prior to S/N 9629606). + « ¢ v o e e e e e e s eoe 1
2 C 12604 JOCK -Drake « e e ceeccesescanccsascsasnscssecsneasns P |
3 C 13357 SPRING -brake 10CK - « ¢ s s s s s s s s s s ssssss S |
4 C 14186 ROD - brake (220and 222) + s e s e s ceserscececaccnsnenscs 1
4 C 14916 ROD -brake (442) e e e e e v e v eerecoens Ceeeseecennseca 1
5 A 11538 RETAINER - external « « ¢ « ¢ s ¢ ¢ s 5 s e cecs e s asesereves S |
6 195- 533 WASHER - 1/2" Z.Peve s e v et 0 e e n e e ececseccseasecsnsnaee 1
7 C 12115 WASHER - 1/2" WaVy e« eeeeeeoccasecns ceresanas e I |
'8 C 12612 SPRING - brake pedal . chesressane s tressan e 1
9 C 14945 ROD - DraKe (442)e « e e o s s e eosonsnceenanenseneeneas 1
9 C 14946 ROD ~ bra.ke(ZZOandZZZ).............. ...... eeseasasl
10 C 14944 SPRING - brakepedal «..c.ecvessosossocncnsssnsvossesl
11 132- 321 PIN-cotter 3/32" X 1" s o vt ennncennosscccncnancancssaes 1
12 C 13863 ARM - brake « « c e s s s s s s s e naoacs tecesesssnnanne ool
13 C 13866 SHAFT - brakes s s s s s s s o s s s s s o e st er e e seseseanas 1
14 138- 96 PIN - spirol 3/16" X 1" ¢ e e e v e e v affNeoesccocncenn ee...l
15 C 14187 BAND - brake « c o oseeesessasle P |
16 C 13526 PIN-cleviS veveosssos .o Ve eeececoanssanaaas 3
17 132- 310 PIN - cotter 1/8" X 1" .o e s v splse)d oo avoasneas ces aseased
18 C 16305 LEVER - brake lock (used S 01 and after) ..... eesensl
19 C 15632 PEDAL - brake (used 001 after)e v v v vt e e cccne s 1

20 195- 104 WASHER - 7/16" Z.P, o ST e v eeeneenecoanons
21 213- 4 CLEVIS-3/8".... ceraasseene ceaasans cesesasl
22 141- 4 PIN-clev1s...@€.3 c e s ss s esncearecenecsenes e 1

23 C 14942 LEVER - brake ed prior to S/N 9641001) « « e ¢ e e v v s s sl

@
§®AND <EAR whHEELS

REF, PART @ DESCRIPTION 220 & 222 442
1 C WHEEL - rear, 5bolt . « .. ... sraanans o oe s el

2 C BOLT - rear wheel . « + . . O, e s s aesen 10

3 3 WHEEL - front ¢ ¢ ¢ ¢t ¢ c e t e s s soooccoccscccsese 2 et s sansl
4 2 403 FITTING-tuba « ¢ ¢ e e e 0 v o™ c e s e s s am e eeelaeses veoeel
5 Cc 12110 BEARING - front wheel (mner) creseoersesen P 2
6 C 12111 BEARING - front wheel (outer) . « « v « = o« « ces s el canns e se?
7 C 12370 CAP - plastic, front wheel . . v ¢ v et s v vs v v avens 24 cecncnaa
8 A 70185 CAP - hub rear wheel {optional) « « « c e e v o e e -2

9 C 24438 WHEEL -rear,6bolt. . ... ceacn. c e s e anns ceeasl
10 A 30064 BOLT -rearwheel. « c e v 0 e 0o vee P 1
11 A 70062 CADP - hub front wheel (optional) s o v e e v s v v v v v 2 e e 2

Printed in U.S.A, April 1980



38

MOUNTING POSITION FOR 220 AND 222 TRACTORS



CASE 220,222 AND 442 COMPACT TRACTORS 39

REF,. PART NO.
1 C 14524
2 C 13289
3 C 14526
4 C 12280
5 C 14525
6 C 14530
7 C 10482
8 C 14528
9 113- 206
10 192- 21
11 126- 119
12 113- 219
13 129- 103
14 129- 601
1 C 13360
2 192- 23
3 113- 424

Printed in U.S.A.

IMPLEMENT LIFT

DESCRIPTION REQ'D
LEVER - implement Tift «c=cc s o s e s oo cceenn 1
PAD - liftlever * = * ¢ v s s ot s esecccacecccccsccsos ‘1
ROD - ].lft lever ....... P S T P T R S S R . 1
ROD - depth adjust ............... P A N T T T S ) - 1
BUTTON - thumb® « * =+« = -« R I I I I R R S A |
WASHER - Spring Support s v s % 8 8 6 s s e 2 s s s @ s s e e s e e e 1
SPRING - COmMpPresSion +* + + =« s+ sr s rvesanocnacannnn 1
LEVER - plvot .................. P ) “ e e o= LIRS |
BOLT - 3/8" x3/4" NChex Z.P, + ++++sssccecenecncnnns 2
LOCKWASHER - 3/8" Z.P. » s v s s er v e ancecenececnnnn 3
KEY - WoOdTuff « « « « oo o e s s s aaeonoos s e e e cee el
BOLT - 3/8" X 2" NC hex Z.P.s s v e e ot v s s essne c et e 1
NUT - 3/8" NChex Z. P, s ¢ e st aeveececeacsen s ee o]
NUT—wing3/8"Nylock,Z.P. ..... D I I I |

o
DR 478 8 4 8 4 8 4 8 4 s e e s s s e e e s e o s 8 6 8 s 0 0 0 2 0 0 0 s 1
LO ER - 1/2" Z.P, ccc e e i i i i i i 2
B@ /zn X1"NChex Z.P.o** s e csereccccccoccnnn 2

¢
@

July 1976



40




CASE 220,222 AND 442 COMPACT TRACTORS 41

TRANSMISSION AND FINAL DRIVE

REF. PART NO.

W oo =IO WM

Printed in U,S.A.

NSS
12713
16744
31945
13241
13385

4
13266
13211
12723
16699
22638
16700
22637
52144
12554

pmaagaa

[y
1

14199
36441
14656
13212
12725
14519
14168
14644
12553
12551
12552
16295
24192

%%OOOOOOOOOOOHO (ol :XoNoNeoXoNeoNeXe!

nnn

12559
12560
17820

680

[\
OOOOO;@:UOO
—_
—
[\
w
[\

12718

14

1
126- 128
C 13196
c 1319
A 50096
192- 19
113- 1
138- 2043
C 14844
C 14919

DESCRIPTION REQ'D
CASE - transmission (use C24843, C24802) includes bearmgs LRI |
BEARING - flange « e+« =+ s scoesn cecece ettt oo e+ o2
BEARING - sleeve = » = » - et e e s e st et sttt s e anna 2
SEAL -axle « s+ ¢ ® + s e 8 v 8 s s s s e e bee o0 s e s e -3
BEARING - sleeve » » = ¢ e o 0o e c o e eseesn terre s s essasa]
BEARING - Sle@vVe » = ¢ ¢ s s ¢ ¢ ¢ 6 o s s 06 s s s ansosoesaa e e s s e «1
PLUG - filler and drain 1/2" - - - - - - L I 2
SEAL - Shift TOd ¢ ¢« « ¢ ¢ =« o e e s e e e s s s s sasncsasscnsoaes .1
BEARING - roller, input shaft « «« v - e v ev it 1
CAP -shift rod « + » « s c c e e c e s ¢ s s ¢ 2 o = rrec el
SHAFT - axle, short R,H, (220 and 222) « « « e e v et v v e v n -1
SHAFT - axle, short R.H, (442) ¢ ¢ e e oo v voveeectencennns 1
SHAFT - axle, long L.H, (220 and 222) - + s+ s s e e s s e v st s oo el
SHAFT-axle longLH (442) <+ - » - ¢t e e .............1
RING - reta]_ner AXle ¢ ¢ e f t h i i it e i e e e e e 2
SHAFT - transmlssmn input (220 & 222; also 442 prior to
S/N 9632452) ¢ ¢ e v v v on- s e e o s s s s es s sssassl
RING - input shaft seal (220 & 222; al rior to S/N 9632452) 1
BEARING - thrust + ¢+ s s s s e 660« e e e e .1
RING - back up (220 & 222; also 4 r to S/N 9632452)s » + + -« 1
RACE - thrust bearing ..... Ns~o/fs o o s s s 0 e s e s 8 s 0. e
FORK - shifte « « e«  « - @ ............. 1
ROD_gearshj_ft. ..... o R I I RS |
RING - retaining e s o0 # 4 ¢ 4 2 2 s e 0 e 08 060006600 2

GEAR - cluster input
GEAR - cluster inp

9632452 and after)s + e s s s e o000 o]
222; also 442 prior to S/N 9632452) + 1

GEAR - high41 ................ B
GEAR - low 55 et e e s e et et et .1
KIT - diff, ca desRef 34and35).......... ..... «o 1
KIT ~ plnl egear. ---------- e |
1alpinion ............ L
................... e reaa?
1n10nthrust-............ ...... * e e s e anae 2
......... st re st et eaaaenaaal]
ferential cross 10cKke « ¢ ¢ « e o e 0 0 o s o a LI S S A I I |
] _3/8”x4 3/4" NC hexcap ..... L A I I I R Y-
J -lock3/8"NChex ...... t e s e v et e s s e e e e 4
VASHER - differential « s » c o « « e o ¢ 0o 6 e e o e e s 00 a4 s e e e e
WASHER_spacer........... .................... UAR
GEAR - brake idler « « ¢ o e s« « st s s e s st s s s s e et e e 1
RING - retainer, brake idler « « « « -« e o v RIRIIR IR |
BRAKE DRUM * ¢ s v ¢ ¢ ¢ 6 8 ¢ ¢ ¢6cocsessscecsnccsoceoscees 1
KEY-Woodruff,bra_keidler.................. ....... 1
GASKET - transmission cover « « « e e e o e c e vt e v v ererensad
COVER = tranSmisSSion « » + o ¢ o ¢« 2 2 s e ¢ 6 ¢ c e o s s coeececess 1
BREATHER - transmisSsion » » s + s s o s c ¢ s s s s s s s s s s0eeoeoe .1
LOCKWASHER - 1/4" ¢« c e e v vt vt e e anan seeesssseseseeaB
BOLT - 1/4" x1/2" NC heX+ e e e o ov oo et et e cececeeh
PIN-Spir011/4"x11/16" ............ R I I I |
WASHER - Special, thrust ,030" hardened- « « « « = =« « e - -« -+« UAR
WASHER - special, shim ,015'"« s e s ces e UAR
April 1980



42




CASE 220,222 AND 442 COMPACT TRACTORS
HYDRAULIC SYSTEM

REF, PART NO, DESCRIPTION REQ'D .
1 A 70109 SUPPORT - pump mtg, (use with C14243 & C14244 pumps). « » - - .1
1 C 153335 SUPPORT - pump mtg. (use with C15481 pump) +« v+ o s 2 s s veal
2 113- 207 BOLT - 3/8" x 1" NChex Z.P, + « ¢ s e v s« e v a. ey
2 114- 200 BOLT -3/8" X1 " NFhex Z.P. s v e e s ittt v nnonenencenns 2
3 192- 21 LOCKWASHER—3//8"Z.P...........................6
4 166- 561 BOLT - 7/16" x 1" NFferry cap Z,P, = + e s st a 120 s aaseeasnan 2
5 193- 31 LOCKWASHER - 716" internal tooth. ... .. I I U T 2
6 W 5063-8 KEY-square1/4 x3/4 e |
7 A 70111 COUPLING - use with C14243 and C14244 pumps)- « + + « o v o+ 2+ 1
7 C 15726 COUPLING - use with C15481 pump (repairs page 51). « < v v o2 .01
8 218- 5065 FITTING - hyd, 3/4"T x7/8" 0" ring+ « s« s s s » o v« veeeaaaal
9 218- 5007 O RING - 5/8" ¢ e e s encnnnecssnens t e s e 2
10 218- 5066 FITTING - hyd. (for valves with 3/4" Q" ring motor ports.....3
10 218- 5062 FITTING - hyd. (for valves with 7/8" "O" ring motor ports.....3
11 218- 5006 0" RING - 1,2" (for 218-5066 fittings) « « » o 2 » » s + » et e 3
11 218- 5007 O RING - 5/8" (for 218-5062 fittings) « « + o s v o s s e o v s v v 3
12 218- 5064 FITTING - pump suction 3/4" T x1-1.16" "O" ring - - - - . R |
12 C 17236 FITTING - pump suction (use with C pump) -« - « .« - .. I |
13 218- 5008 "O" RING - 374" (for 218-5064 crsa e asnl
14 C 14195 EXCHANGER - heat « « « « = » « (NN * e s e e e e ae e .1
15 C 16101 RESERVOIR - heat » e s e e e e N )o e e a e vttt e v s e nan vl
16 C 11529 CAP - reservoir withingert s §) s o s s e e s e s s s v v s snssanal
17 C 11545 INSERT - reservoir ca G Tt 1
18 A 70100 STRAP - reservoir mgq e e e s s s e s s es el
19 173- 215 SCREW - 1/4" x1-1/ d. hd, machine Z,P,¢ s v o« v v s s v s 2 2
20 129- 504 NUT - 1/4" NC sQUaATeEP, e+ o« o s o v s c et es e 2
21  166- 24 BOLT - 5/16" x w( NE ferry cap oo« « o« e 4
22 193- 29 LOCKWASHE 46" internal tooth « ¢ v v e v e v s ve v . 4
23 C 14247 TUBE - pu servoir (use with C14243 & C14244 pumps).. .1
23 C 15478 TUBE - reservoir (use with C15481 pump) « .+« e e e o sl
24 C 14248 TUBE xchanger {use with C14243 & C14244 pumps) .el
24 C 15451 0 exchanger (use with C15481 pump) « .. ... .... 1
25 C 14249 mp to valve (use with C14243 & C14244 pumps) R |
25 C 15479 pump to valve (use with C15481 pump) « .« + - - . .. I |
26 C 14180 FOLD - 220 and 222 tractors s s s v s s 6 v e v s v e s s o105 1
26 C 14615 IFOLD - 442 (used prior to S/N 9632452) ¢ + v o v s s v e ensasl
27 C 13047 @ OTOR - hyd, 220 and 222 (repairs page 53)e e v v e o v v v v v v u s 1
27 C 134 MOTOR - hyd. 442 (used prior to S/N 9632452) repairs page 53 . . 1
27 C % MOTOR - hyd, 442 (used S/N 9641001 and afteTh o » » e v o v v s el
28 C PUMP - hyd. 442 (used prior to S/N 9632452) repairs page 49). . .1
28 C(( 14244 PUMP - hyd. 220 & 222; also 442 S/N 9632452 to 9641001

(Repairs page 49)e « e s s s e e s eseoecaasnsanaennns NI |
28 C 15481 PUMP - hyd. 220, 222 & 442 S/N 9641001 and after

(Repalrspage51)...............................1
29 NSS VALVE - control 220, 222; also 442 prior to S/N 9632452,

order C14172 valve and three of item 10 - 218-5062

(Repairs page S T 1
29 NSS VALVE - control 442 S/N 9362452 and after, order

C14613 valve and three of item 10 - 218-5062

(Repairs page T e e e el
30 C 14245 HOSE - 3" ¢ o ¢ o eosocooosscosossssessscsssssescss P |
31 114- 200 BOLT - 3/8"xN,F. hex Z.P.vcvevvecernoroesosen e e oo e 2

Printed in U.S.A,

July 1976

43



44




CASE 220,222 AND 442 COMPACT TRACTORS 45

HYDRAULIC SYSTEM

REF. PART NO., DESCRIPTION REQ'D
31 C 14619 HOSE - 4" oo ceee- et ca e St s s et 1
32 214- 253 CLAMP - hose 1-1/4" «« s ceveeen.. e et e e s C e e e e 6
33 73- 528 SCREW - 5/16" x 1-3/4" NC flat head « « « + = e v e e e v v v vt -0 3
34 192- 20 LOCKWASHER - 5/16" + ¢+« » « s 4 s 8 s s 8 b s e e s s e s e 3
35 129- 102 NUT = 5/16" NC hex =« sceooeooseanenan P e c e 3
36 218- 5062 FITTING - hyd, 5/8" T x 7/8" "O" ring (use with C14243 &
Cl4244pump)----.'o-.o......-..... ........... 1
36  218- 5066 FITTING - hyd. 5/8" T x 3/4" "O" ring (use with C15481 pump). « 1
37  218- 5007 "O" RING - 5/8" (for 218-5062 fitting)e » « « o s o e e e o s v o0 s 1
37  218- 5006 "O" RING - 1/2" (for 218-5066 fitting)s » s s ¢ o v v v v v e v v v v 1
38 166- 86 SCREW - 1/2" x1-1/8"NC 12point e e« v e e e v v e v evcevnnns 4
39 A 32190 SEAL - hyd. motor to transmission case « ¢+« 2« e s c e 0 s 0 s v 1
40 A 27410 "O'" RING - manifold to hydraulic motor « s s e e e es vt eeceaas?
41 A 30095 SEAL - hydraulic motor to transmission case =« ««- - veees]
42 C 14653 TUBE - short valve to upper motor port « -« - «-c e erceceeen 1
43 C 14654 TUBE - long valve to lower motor port = e s e s s s e s s s v v s v see ]l
44 218- 5107 FITTING - elbow 90° (includes "O" ring e * « = = « e s c s o e s e o s 2
45 218- 5007 "O" RING - 5/8" ¢ s vesneseas Ny e s eoesansansoecoens 2

S

Printed in U.S,A, July 1976 -






CASE 220,222 AND 442 COMPACT TRACTORS 47

SPEED CONTROL

REF, PART NO, DESCRIPTION REQ'D
1 C 14278 LEVER - speed control (used on models prior to S, N 9641001) - + 1
2 C 16297 ROD - speed control « s f e e e s e s s s s e e e e 1
3 C 12093 BUSHING - flip lock *» e e e v eemmn s cmme i nn o ve 0 1
4 A 37247 KNOB - speed ContrOI ----------------------------- 1
5 C 12127 BUSHING - nyl()n ................................. 1
6 C 12168 JOINT - ball .................................... 1
7 192- 20 LOCKWASHER - 5 16" Z.P, * * + v s sr s m e e 1
8 129- 102 NUT - 57167 NC hex Z. P, = » 2« v mv e v v e e 1
9 C 11942 SPRING - compression® «© = - ¢ 00 s s s s s e 1
10 C 15633 LEVER - speed control (used on models § N 9641001 and after)- - 1
11 195_ 533 WASHER - 1 2" ................................. 1

HYDRAULIC CONTROL ALVE

14172 VALVE - control (220 and 222; %@ prior to 8 'N 9632452)- - + 1
5

C

C 14613 VALVE - control (442; S/ 3 and after) + « -+ 00 1
1 C 13512 PLUG - adjusting oo s D B I L L A U TR 1
2 16905 SEAL - "O" ring * * * ----------------------- 1
3 C 13515 SPRING - relief /72X r rv 00 mn v e 1
4 211 - 10 BALL - steel 11825 )) * ¢ = ¢+t s e s v v e s vt e o e 1
5 C 13510 SEAT - ball - P 1
6 A 27891 SEAL - "0 @ ................ f e e b e e e 1
7 NSs SPOOL ( 4172 or C14613 valve) « ==« o m v v v v e v 1
8 C 13514 SEAL g ottt s e € f s e s e s e e 2
9 C 13513 % ............................... 2
10 NSS , \ lve (Order C14172 or C14613 valve)« = =+ = =« + v o« 1
11 221- 12 1 4" NPT st st v vt et e s i et e e s 0o 1

Printed in U.S.A. July 1978






CASE 220,222 AND 442 COMPACT TRACTORS

HYDRAULIC PUMP

REF, PART NO, DESCRIPTION REQ'D
1 C 14244 PUMP - hydraulic (220 and 222; also 442 S, N 9632452 to 9641001)- 1
1 C 14243 PUMP - hydraulic (442 prior to S, N 9632452) « + » « v o v v v o v v b 1
2 13- 652 BOLT - 3/8" x 3-1/4" NC hex head (C14243 pump) « -« -+ -+ - 4
2 13- 650 BOLT - 3/8'" x 3-1/8" NC hex (C14244 pump) > =+ »+ > =+ -« 1
3 99_ 8 WASHER - specials + + s s s s v oo v eo oot .. 4
4 C 11644 COVER - rear, pumpbody =« « s e v v v e m e, 1
5 C 14923 SEAL - PUMP COVET * # * * + ¢+ s s v s v oottt oo aunnnan 2
6 A 35958 BEARING - DUIID GEAT < « * * = = s o v+ s ot tmeme e nen.ns 4
7 C 11642 GEAR - pump drive (For C14244 pump on Models

220 and 222) ¢ » s c ottt e 1
7 A 72005 GEAR - pump drive (For C14243 pump on Model 442) - - - - - - 1
8 C 11643 GEAR - pump driven (For C14244 pump on Models 220

and 222) ................................. 1
8 A 72004 GEAR - pump driven (For 14243 pump on Model 442) > - o - - 1
9 126- 12 KEY - Woodruff #6 = **» s s sv v rvenv v 1
10 NSS BODY - pump (Order C14243 or C14244) 1
11 A 72001 GASKET - brass, front cover ° 1
12 A 72002 SPACER - gasket front cover * 1
13 A 72007 COVER - front pump body * X 1
14 A 50421 SEAL - pump shaft = - @9‘ 1
18 A 70111 COUPLING mpdrive (use with C14243 or C14244 pumps)- - - - 1
19  83- 55 SCR, 6}) x 5/16"" NC socket head set =« + - o+ v s v oo 2
20 NSS : " diameter bore (Order A70111) » = = ==« =+« 1
21 A 70112 N Coupllng .............................. 1
22 NSS ~half, 1" diameter bore (Order A7T0111): =« » o+« o v o v« 1

49

Printed in U.S.A. July, 1976






CASE 220,222 AND 442 COMPACT TRACTORS 51

HYDRAULIC PUMP

REF. PART NO. DESCRIPTION REQ'D
1 C 15481 PUMP - hydraulic (used S/N 9641001 and after)- « « c o e e c oo e vl
2 F 53109 PIN-dowele =« «c « e c c ¢ ¢ e s e e s s ovececoccocecceccscssses 2
3 C 15730 COVER - YEQTe s s s s s s s s s s s s o s s s sasosscsscecass P |
4 C 15731 GEAR ASSEMBLY -driven s+ s s s s s+ s s s e s s e s v e s o s oo -1
5 C 15732 MO RING « « o e+« cseeonnnsseanasenensnasanasanss 2
6 C 15733 BODY -~ DU ¢ s e s s s oo sossesencssansse e s s e s s el
7 C 15734 COVER = fTONL « « v o e e o oo ceensacnconcacesenan el
8 C 15735 SEAL - rotary ................................. 1
9 C 18384 GEAR ASSEMBLY - drive s e s s s s e s s s s s s s s s s s s s eesnsl
10 C 15737 PIATE = WEATr o+ s v 0t s cosocosescsesosscsacnssosnsse 1
11 C 15738 SHIEID - heate « « « = « c e e es s ccsences L |
12 C 15739 GASKET: ¢ » ¢ « s e s s s s e s e s e e e O 1
13 C 15740 SEALec e e e e e e s e s s e s s s cessesessrenscanennaenes 1
14 13- 540 BOLT: + c o s cseeseeeneosacnnnneccsssecssassass 4
15 126- 11 KEY -~ 1/8" x5/8"Woodruff « « s s vosseessseccescenanl
A\
PUMP D@ OUPLING

1 C 15726 COUPLING BLY - (use with C15481 pump) + s s s s e s 0 s s« 1
2 NSS HUB " diameter DOr@e o « ¢ s s e a s e aceecnceesss 1
3 NSS diameter bore « s « ¢« = ¢ « « » s s s e s s e s e s 1
4 A 70112 s s s s s s s e s er e erseerecocsvevecsnvel
5 83- 55 - 5/16" x 5/16" NC socket head set - « = e e e e e c e v u 2
Printed in U.S.A. April 1980

?



52




REF, PART NO.

1 C 13047

1 C 13498

2 C 14816

3 166- 524

4 NSS

5 NSS

6 NSS

7 C 14817

8 C 14818

9 A 72034

10 NSS

11 C 14819

11 C 14820

12 C 13962

13 NSS

14 C 14784

15 NSS

16 A 27410

17 138- 134

18 166- 535

18 166~ 536

19 C 14783

20 C 14301
C 14822
C 14823

21  NSS

22 NSS

23 NSS

24 C 17811

Printed in U,S,A.

CASE 220,222 AND 442 COMPACT TRACTORS

HYDRAULIC DRIVE MOTOR

53

DESCRIPTION REQ'D
MOTOR - hydraulic drive (220 and 222) + + « + + - - - cae e a1
MOTOR - hydraulic drive (442 prior to S/N 9632452) - = ¢ o o - .. 1
PLATE - mountlng ............................ 1
SCREW - cap, ferry 5/16" x 7/8 " NF . . « .« e v i e i v v o 11
WASHER - backup (See Ref. 24) = v v v e v v v e i v v e v v n v 1
QUAD RING - mounting plate (See Ref, 24)s - + - v o s v o o v o s 1
"O" RING - mounting plate (See Ref, 24) -+ « + v v e v o v oo v o 1
WASHER - thrust (See Ref, 24) - - -« - e e oot 1
SHAFT AND HOUSING ASSEMBLY = ¢ =+« « ¢« s s v v e v e ane 1
PLUG - hOUSING =« v e v v v e vt v et it i i i i 1
"O" RING - housing plug - <« c ¢ v v v v e v o v e e s s e s s e 1
COUPLING - drive for C13047 motor ----------------- 1
COUPLING - drive for C13498 motor « « « = » = = o s v o 00 v e e 1
SPACER - COUPLING « + s e e e vt e ot v sttt vt s v ececonnn 1
"O" RING - housing to spacer plate (See Ref. 24) «« + ¢ e e v o0l
PLATE - SPACET = = ¢ ¢ ¢ o s e o s s o 0 s s s e st st e et 1
"O" RING - spacer plate to gero See Ref. 24) « « e e e v v o™ 2
"O" RING - housing . . ...... s et e e o e e n o 2
PIN - 10l1 1/4" R 1™ e e v o v v o /mmd M e e s v eeennnannnn 4
SCREW - cap, end 5/16" x 2-3/ 8 YNF - - -« .. .. . el
SCREW - cap, end 5/16" x@-TA8"'NF « -« « v v v v v e v e v v e 7
CAP -end « » « =« « =« e NV e o s s s e s e e “ e e 4t eeas 1
WASHER - end cap - Qe o 2 o s ottt s s s s s v e s aacen 7
KIT - geroler (For C1 r) (220 and 222) - - - - - - R 1
KIT - geroler (For G138 otor) (442)- - -« .. e e e e 1
HOUSING - ro QQler ...... e s s s e e s s e s e e e 1
GEROLER K .............................. 1
ROLLER Q' .................... e 6
KIT - "O" D SEAL (Includes items 4, 5, 6, 7,
10,1 NA 20) ¢ v omvoenronsnnenenenannnnees 1

July 1976



S§3A




CASE 220,222 AND 442 COMPACT TRACTORS 538B

HYDRAULIC DRIVE MOTOR

REF. PART NO. DESCRIPTION REQ'D
C 14655 MOTOR - hydraulic (442 s/n 9632452 and after) ........... 1
1 C 16516 RING -retaining .« ..ceceeceecescecccncanes ceess 1
2 NSS SPACER - (order C19037 Kit) ccceceeccecsnasasnnas 1
3 NSS SEAL - 0il (order C19037 Kkit) - cecceeeeeeaseaenacecss 1
4 C 14827 HOUSING ASSEMBLY e cccceccecosscocasccsnncsns . 1
5 C 14837 ENDCAP s eceocsvanssnsas T |
6 NSS Q" RING - (order C19037 Kit)s e s s s s v s v e e ceccaccenes 2
7 C 14828 SHAFT - cOupling =« ceececeeeseccacacsscccsnacnnss 1
8 C 14829 DRIVELINK s sesocesesnsossascnsss O |
9 C 14830 PIATE - WEAL + s e s s escesoescnsoccssnscssesnas 1
10 C 14831 ROTOR ASSEMBLY ......... D |
11 C 24731 KIT - manifold (also use item 8 before motor code 86-75) ¢ ¢ ee 0 0 0 o« 1
12 C 24731 KIT : manifold (also use item 8 before motor code 86-75) « « e ¢ v =+ o & 1
13 C 14834 COMMUTATOR ANDRINGSET «ceccceccccacacnas ee 1
14 NSS RING - sealing (order C19037 kit) «eeveeecansocecanas 1
15 C 14836 SIEEVE ¢ v c s st cseacscscensasascacsscscscsocscnccccces 1
16 C 14838 BOLT - 3/8"x 4-3/8" NCheX «eeesoee et ressesanas T
17 NSS WASHER - backup 010 ....... P |
C 19037 KIT - "O"ringandseal «.ccc... N\ +Ve s csosenasovens 1
NSS RING - sealing «-secoeeese D |
NSS SEAL -0il s cevesoooce T |
NSS SEAL -"O"ring ... ..@ ................... 2
NSS RING - retaining \Xé ..... et vo 1
NSS SPACER - seal ... N e eescsenscscccansssecnnne 1
NSS WASHER -backup ,000 ) Ve e e s e e cncnnecnaasss P |
NSS SEAL - dirt (not ow away ifem) s eccccvsciaan 1

<&

Printed in U, S, A. Aprtl 1980



54

Oll’////l////
N

&5
&
V=
IlllWl Y77
V= —
o“ ,.5552,%./[4

>

zWZ_s.\\\\\\.\.“.

o%ﬁz//ltfﬂ
KWz
& &
&5 N4
& 7
=

,\\M?;/Z%q\

_'\%E_,z

[ 4



EF.

W -IJ® O WM

CASE 220,222 AND 442 COMPACT TRACTORS
A70202 STARTER-GENERATOR
(DELCO NO. 1101970
PART NO. DESCRIPTION REQ'D
R 15106 BOLT - through (Includes washer) * * * =« -t st o m e v eme e 2
A 72104 FRAME ASSEMBLY - commutator end * ** ¢ ¢ s * o s o0 0 rs v v 1
R 15087 RING - bearing retainer * * * e o « s e e s e 1
A 25461 BEARING - commutator end ball =« ==+ o e coeveemeeeeenen 1
A 72039 HOLDER KIT - ground brugh « = = ¢« =« s v oo s emeevocnonenn 1
A 72040 HOLDER KIT - insulated brush =« « = * s s o e s omevemevecenn 1
A 72038 BRUSH ASSEMBLY =+ * =« R N T T T T B R R P SO )
R 15090 ARM - Drush pressure * + «++ sttt eseecitean s 2
R 16161 SPRING - brush arm =« * * *» « = * s« s s s o s a s ot e o e e 2
A 72042 COIL ASSEMBLY - field R.H, =+ = s e v v v e R 1
A 72048 STUD - armature terminal » = =« ¢+ ==« s s s c e v ot v o a s 1
R 16147 BUSHING - insulated, armature stud = -« <o vev e 1
A 41927 WASHER - armature stud =« # « =« «« s ¢ o e o0 n e o & 4 e b b s s s e 2
129- 18 NUT - terminal stud 12-24 hex =+« - - S LI I « -4
192- 17 LOCKWASHER - terminal stud #12 =+ = s e s s s s v v e o mmen e 4
R 16148 WASHER - insulated, field stud « ===« sceerenene-.n.
A 72043 COIL ASSEMBLY - field L.H.- + - - - -
NSS STUD - field terminal (See Ref.
NSS BUSHING - insulated, field stud (
A 25447 INSULATOR - field coil « - - -, @
A 40736 SHOE - pole, plaine « « « - . - . @ .
A 40736 SHOE - pole, notched - - ..
A 72041 ARMATURE « + ¢+ + + « « \ &
126- 111 KEY - Woodruff, arrnat ........................
74- 610 SCREW - pole » + » = £=2 et ettt e e
NSS BODY - starter, g %r (Order AT0202)- ¢+ ¢ m s s s e s s em e 1
173~ 237 SCREW - 10-32 URd, Hd,» == smemmmmmemm e me e 3
192- 18 LOCKW ASH plated v r v aee e s s e e e 3
A 44433 RETAINER LY - bearing ++ -+t v rosnrneen]
NSS S retainer (order A44438) - crsccccrte 1
A 43356 Tiveend =« * s+ e . .
A 72046 3 Y —drive end * = = c v s c s e s e s o s s o0t e 1
A 72047 T I T 1
C 14344 - starter, generator drive < == c s e m e 1
192- 26 ASHER - 11/16” plated ....................... 1
A 25546 NUT - armature shaft, driveend = - -+ -~ cee . y -1
A 4349 @' ETAINER - grease * % 8 8 8 0 6 6 & 8 % % e e s m e s s s s s e s e s s e 1
NSS % SEAL - felt (Order A44433) » =+ » -« e s e ceeevvrn s oo oo 1
NSS SPACER - armature shaft, inner « <+« v o v e v oo ce01
A KIT - stud (Includes items 16, 18 and 19) « =« ¢ o=+ =+ v oo o v v 1
*Beaving retainer gasket and felt seal not required when

servicing with retainer assembly,

Bearing retainer assembly services all starters,

Printed in U.S.A.

July 1976

55



56

TN RN

N
A=
,, ”., o N

.,/,/,,,,,4,,,,,0,0./




CASE 220,222 AND 442 COMPACT TRACTORS 57

ELECTRICAL SYSTEM

REF. PART NO, DESCRIPTION REQ'D
1 C 14578 HARNESS - Wire e« ¢« c s e c o e o e o v e ceecsonsvasssssseseans -1
2 C 14564 WIRE - Switch to Solenoid (Red 8'") + -« c - e e 1
3 C 14565 WIRE - Battery to Solenoid (Black 10-1/2") « v v cs o e vt 1
4 C 14566 WIRE - Battery to Ground (Black 12") « . ... .. crseeeerarnnl
5 NSS SWITCH - neutral start (use C21993, C21988, C21989) « ¢ ¢ « e = ¢ =« - . 1
6 C 14553 SOLENOID ~ StaIt « « v e oo evoossssscossaceannasnanannasl
7 C 24221 REGULATOR - voltage 12 volt - - « . . . R |
8 A 70202 STARTER - generator 12 volt (Repairs page 55) -+ + e cc e e oo 1
9 C 14537 CONNECTOR -~ headlamp: - e s s e e e s s s vt e oesesncceces.]
10 C 14575 LAMP ASSEMBLY - generator indicator -.......c.c.0.. .1

B 50213 BULB - warning lamp, generator indicator (white). - - - . .. ..1
11 C 22571 HEADLAMP ASSEMBLY - 12 volt (Repairs page 59) -+« -+ .- . .2
12 C 18197 BATTERY - 12 vOlt -« cc v cecevssenn. R N IR |
13 NSS SWITCH - ignition (Includes key) order C18007 kit -« <+ -« - e--1
14 C 12684 KEY -ignition =« ccceveoves e nsssonnssenal
15 C 10549 CLAMP - battery hold down e « « =« ¢ v e e et nccencecenans 1
16 C 24301 SPARK PLUG - (Includes gasket) .. . - RIS A S 1
17 A 27251 GASKET - spark plug« » » = < « - « « Ny eeorerrerenesel
18 V34433 CABLE - high tension« .- --.... A I I S .-1
19 KO 230722 CONDENSER + « ¢ ¢ e e coseooeealh el Meeeseeceeeennocas 1
20 KO 231281 COIL - ignition 12 volt « « « « « «({. I I T I ¢
21 KO 232535 COVER - breaker contact s e « N4/ o c e c c e e oo e o eocenn .1
22 C 12193 WIRE - regulator ground to id White 12") + e e e e e v v o v v 1

C 23839 KIT - ignition switch (In vanddecal) » s+ e s cres sl
23 C

C

17763 KEY'lgnltiO_n . e .---o-n--cnc-nno-o--n.-o-l
17808 DECAL - ignitio S |

Printed in U.S.A. ' April 1980



-----
-7 2377 >
I

Iy
-~
oyl o .
S T, -
EED g T -
AL N

S - \§\ \\“ /?@

S Ny W
@ "0‘1; ‘ /
v ~Fe-
.
o [N/

\\
) | \\‘\X\)\’ il Y 47
r %%/® S\ \\\\\\\\\%@ @\ P i




W= wn =

CASE 220,222 AND 442 COMPACT TRACTORS 59
ELECTRICAL SYSTEM HARDWARE

REF, PART NO, DESCRIPTION REQ'D
1 C 14060 NUT =back Up 3/4" » e e o oo s vmneaanoneenoaananaennnss 1
2 C 12683 NUT - escutcheon 3/4" ............................. 1
3 C 10836 NUT - Speed type MU' ¢ e oo o acvoeococscooseccessscccosas 4
4 187- 131 SCREW - #10 x 3/4" Self Tapping Flat Head Z.P. «+c e -vc... 2
5 131- 629 NUT - speed type "U" oo ittt it nesrorensrssvoasssnnsss 4
6 187- 1047 SCREW - #8 x 1/2" Self Tapping Rd. Hd. Phillips - - e« v e o e . 4

Cc 22571 HEADLAMP ASSEMBLY - & « « ¢ ¢ e ot s st nnacensacannsnasn 2
7 NSS RECEPTACLE - headlamp (Order C14302) ..+« .cc oo 1
8 C 14305 BULB - headlamp « « « « e « « e e s e eenenceennoasnnannnns 1
9 C 14304 GASKET -headlamp « .+ cco s teseossossnsnsansssosss 2
10 C 22573 LENS -headlamp « « « e e v eveeoencsnnsccacconsanscs 1
11 113- 103 BOLT - 5/16" X 1" NChex Z.P. e « « e e e a - - - teses e 2
12 192- 20 LOCKWASHER = 5/16" Z.P, - -« ¢ s cvseeesscooanccsosan 3
13 195- 520 WASHER - 5/16" plain Z.P, + - evcvvutnnconnrenecennns 1
14 129- 102 NUT -5/168"NChex Z,P. -« « c s ccceceencccnnoceecscnn 2
15 111- 202 BOLT ~ 5/16" x3/4" NC Rd. Hd. Sq. NeCK e s ¢ e v e e v et v e v e v 1
16 111- 108 BOLT - 1/4" x 3/4" NC Rd. Hd. Sq. NegRa- - -+ s e e e e e et v v e 1
17 129- 101 NUT-1/4"NChex »ccccvecened®0eeseecesaa. 1
18 187- 484 SCREW - #10 x 1/2" Self-Tapping IeXZ P, «++ - oo 2
19 193- 70 LOCKWASHER - #10 external toeffi <)}« + o oo ecc oo cnecn.. 2
20  129- 122 NUT - 5/16" NF hex «- -+« - e it e e 2
21 C 14599 BRACKET - starter gen radfigst s -t isei e 1
22 129- 27 NUT - #10 NF hex - - - -3%0 ---------------------- 2
23 192- 18 LOCKWASHER - #10 - @ ........................ 2
24 169- 131 SCREW - #8 x 5/16" ster head » - -+ » « - - - -« Pese e 3
25 113- 1 BOLT -1/4"x1/ %ex Y/ > L I IR S IR PP 2
26 192- 19 LOCKWASHER \ 0 A T I T R P I A I 2
27 C 18788 SUPPORT - stg ENETALOT + ¢ o v o o v v o s e s s e vt n s s nonss 1
28 13- 612 BOLT NChEX «ccecececennscconnacecccas 2
29 192- 21 LOCKWASHER 2/8/8" . ¢« ot e et e eensoceansscesanansns 2
30 C 18999 SUP (A fEer generator adjust. « « ¢ e o - v v et e e 1
31 113- 102 BOLY X3/4"NChex Z.Pe -« et et vt ettt eanrons 1
32 193- 61 & ER - 3/4" internal tooth « e s s s s s s e e s s s s anasaal

@ AKER CONTACTS

KOA23 % LEAD - breaker contact (Includes grommet). « « e « ¢ e e e e v e v e 1

KO 2 GROMMET -contact lead . « « « « v e s vt vt s e nseoncncsns 1

173 SCREW - #10x3/8" Rd. Hd, Z. P. « « ¢« v et ettt et a v annsas 4

192 18 LOCKWASHER - 3/16" Z.P. + e s e st v e eeeenennascanesna 4

KO 232535 COVER -breaker contact « « ¢ o « e o o e e o et o eannonccsonns 1

KO 220174 GASKET = COVET « o 6 o ¢ = 6 6 ¢ 6 6 6 s s s s asocessoeanssannsse 1

187- 408 SCREW - #6 x 3/8'" Self Tapping « « -« « e oo ovvececancns 1

173- 224 SCREW - #8 x1/4" NCRd. Hd. ¢« s e v e eecvencssnsnvss 1

193- 5 LOCKWASHER - #8 internal tooth « + + - ¢ - 0 e st s 0 0 v o v o e e v 1
10 ¢C 24135 POINT SET - breaker CONtACE + ¢ = « =« e s e o v o asasaoesasas 1
11 KO 220476 BRACKET - breaker contact - « « « =« « o o o e e e e e e e ceiano.. 1
12 ¢ 23870 ROD - breaker contact push « « « s o s o v v e v e v et oo 1
13 KO 275182 CLIP - WiI‘e ------------------------------------ 1

Printed in U,S.A.

April 1980



6o

220 Performance King

. $

222 Performance King

NN
CAS
(b:/

o N

&

a442 Performance Kin

®\ hydraulic drive
O |




CASE 220,222 AND 442 COMPACT TRACTORS

DECALS AND TRANSFERS

REF. PART NO.
1 C 14542
2 C 14543
3 C 14544
4 C 14540
5 C 14067
6 321- 18
7 C 14539
8 C 14627
9 C 14561
10 C 12506
11 C 14562
12 C 14228
13 C 14548
14 C 14549
15 C 14550
16 C 145561
17 C 14557
18 C 14558
19 C 14546

Printed in U.S.A.

(USED PRIOR TO S/N 9641001)

DESCRIPTION REQ'D
TRANSFER - PK220 + ¢ ¢ v o2 cesoncnencecaasnannenns 1
TRANSFER - PK222 =+« ccvenaoneaccaneanans C e e 1
TRANSFER -~ PK442 + ¢ « s s s s s v v s s s s T 1
TRANSFER - hydraulic drive s s s ¢+ s s s 0+ 0 RN e 2
DECAL - atﬁcMent drive = c o o e c s s 0 et e e n s e e a . 1
DECAL - gasolj_ne ........................... e -1
DECAL - hydrau]_ic reservoir « + o ¢ o o ® ¥ 8 8 8 4 8 % 8 s e e e s s e 1
DECAL - power lift « + - - + et e e e e s e s s ae s e 1
DECAL - Shlft TANEE === **c ot sttt c s caae e 1
DECAL - level indicator - » » « ¢« =« o o« =& P S T Y 1
DECAL - instrument panel, small ++--=-«=--ccecceceno.-.. 1
DECAL - instrument panel, large « « « « < e+« v e e o s e s ee e 1
DECAL - 220 hood stripe L.H. - - - = -« - ¢ v v v v ot et e e 1
DECAL - 220 hood stripe R.H. -+ ¢ =« c c v 0ot I |
DECAL - 222 hood stripe LH, ¢ ¢ ¢ ¢+« ¢ s v s s s v s s e s e e 1
DECAL - 222 hood stripe R H, - - « « ¢ s e e e v o e cn et
DECAL - 442 hood stripe L.H. » - + - - «
DECAL - 442 hood stripe R.H. - - - -
DECAL - stripe, rear hood -« - - - -

July, 1996

61



62

©)

ATTACHMENT DRIVE




CASE 220,222 AND 442 COMPACT TRACTORS 63

DECALS
REF. PART NO., DESCRIPTION REQ'D
1 321- 1571 DECAL - "CASE'™ » *»» s » v 1 08ttt ta v vttt e st s oo 1
2 C 14067 DECAL - attachment drive * » » == »r v v vv v ey s s e 1
3 321~ 18 DECAL - gasoline* = * *»+r s » v v ot vn s i e von e 1
4 C 14539 DECAL - hydraulic reservoir * @+ * s s s s v s o vy mn e v s e 1
5 C 14627 DECAL - power lift+ « >+ L R 1
6 C 14561 DECAL - shift range == *« =t tr s s vs e vrnn v v 1
7 C 12506 DECAL - level indicators * » = s« s v v v v mn v v en oo 1
8 C 14562 DECAL - instrument panel (small) + >+ + L S |
i C 14228 DECAL - instrument panel (large) = =+ >0 v o vn v oo sn oo e 1
10 € 15690 DECAL - hood 220 R\ H, *++ + c st me v iniiin o o 1
11 C 15691 DECAL - hood 220 hydraulic drive LH,» = =« v > 2 v v e v s v on v 1
12 C 15692 DECAL - hood 222 R\He » » o ¢ v v v e s mnevn e v 1
13 C 15693 DECAL - hood 222 hydraulic drive LH,» + o vv v v o S|
14 C 15694 DECAL - hood 442 R.H, * ++ + v e v v o I T 1
15 € 15695 DECAL - hood 442 hydraulic drive L H, == - = e v v ov v n e oo 1
16 C 14546 DECAL - hood, rear stripe « s+ » &+ s v v oo v e v v S|

Printed in U.S.A. July 1976~



64

A
]

|||!/lll/lltll

.



CASE 220,222 AND 442 COMPACT TRACTORS 65

D8 WHEEL WEIGHTS - MODEL 220 AND 222

REF, PART NO. DESCRIPTION REQ'D
1 NSs WEIGHT - wheel 12" (Order as Machinery Item) = "= ***-=-"*" 4
2 111- 532 BOLT - 1/2'" x 3-3/4" Rd. Hd. Sq. Neck NC Z.P, == * ===+ 8
3 192- 23 LOCKWASHER - 1/2" Z,P, * -t o e 8
4 129- 105 NUT - 1/201 NChex """ *****- © s 2 o s s s e e s e e e s e e e . 8

1 NSS WEIGHT - wheel 15" & 1 s Machinery Item)  « « - - - - - 4
2 111- 530 BOLT - 1/2" x 2-1/2" Neck NC Z,P.s==-=-=-coc--n 4
3 111- 531 BOLT - 1/2" x 2-3/4" Ro Q. Neck NC Z,P, s+ ¢+ v v eeennn 4
4 92- 8 LOCKWASHER - 1/2" Z( P\ = = e v e cnven D I T TP 8
5  120- 105 3 NUT - 1/2" NC heX (F A3/t s 6 6 v o v v anssonnscssssaeass 8

129- 105 NUT - 1/2" NC h@

Printed in U.S.A, February 1970






CASE 220,222 AND 442 COMPACT TRACTORS 67

MODEL F30 HYDRAULIC LIFT

REF. PART NO. DESCRIPTION REQ'D
1 C 14466 PANEL - valve mounting ........................... 1
2 NSS CROSS SHAFT ASSEMBLY (order items 41, 42 43, 44, 45, 46 & 47)
3 C 14489 LEVER - cylinder lift (used prior to S/N 9641001 ------------ 1
4 132- 310 PIN - cotter 1/8" X 17 Z P, « v e v e oo v v vs s e nanennean 1
5 C 14481 COLLAR - cross shaft (used pr10r to S/N 9641001) ¢ ¢ e ¢« v o v v v 1
6 138- 96 PIN = r0ll 3/16 K1 vt v s e nantonnstennnennannenees 1
7 C 14492 BRACKET - link adjust (used prlor to S/N 9641001) - - - - - -+ . . . 1
8 C 12678 GRIP - 1@VEI « ¢ » « ¢ e o o o s o o o a o s o oneesoesacossososasse 1
9 C 13744 PIN - clevis 1/2"- « v o o e v st s e it i s oo an e h e e e 1
10 C 10898 PIN - 8afety o « o v v e s oo oo et i it an e e it ttenae oo 1
11 187- 1036 SCREW - 1/4" x 1/2" NC hex self tapping « « « + ¢+ o e o v v v en . 3
12 C 14491 LINK - stop (used prior to S/N 9641001)- - R 1
13 129- 601 NUT - wing 3/8" NC Nylock (used prior to S/N 9641001) """" 1
14 113- 4 BOLT -1/4" x 1" NChex Z.P. - s v vt e v v vt e i nan s ncannn 3
15 129- 101 NUT - 1/4" NC heX ZoP. o v o e o sttt it eeenenansneeenans 3
16 192- 19 LOCKWASHER - 1/4" Z,P.

17 C 15080 HOSE - 11" s s v s v v e v e v e v

18 C 12675 HOSE - 20" s t e v e e v vt aanannnn

19 221- 412 ELBOW - street 1/4" NPTF

20 C 14629 HOSE - pressure « « « o = v ¢ v 0 oo .

21 218- 5007 POURING « « ¢ v e v vnenn s @

22 C 14533 TUBE - cooler (used prior / 1001)e ¢ v e v o v v m e e e 1
23  218- 1057 FITTING - 90° 5/8" T x 3/ {3 R I 2
24 T 25683 RING - retaining «. ... NAY ¢ ¢ s s 68150 a e e s s e s ol
25 141- 2 PIN - clevis 1/4". .Q e et ettt 1
26 132- 5 PIN - cotter 1/16" % .......................... 2
27 C 14470 STUD - cylinder pivQth .~ . . et e et et 1
28  195- 541 WASHER - 5/ N 2
29 129- 107 NUT - 5/8"  NOhBXZ/P. « e e e e v o e avmeensananceennanes 1
30 113- 207 . NCheX ecoeovvenns e e s e e 2
31 92- 6 3H C 2 2
32 25- 106 3 \ Ch e b e e e s e e s e e e 2
33 A 30881 STIACET o » o o o o 8 » o e 6 8 a s o s s oo s acanonns s UAR
34 113- 219 2" NC heXx Z.P.+ e« s e v v e e v v e e e e 1
35  192- 21 ASHER - 3/8" Z.P. + oo oo veeeeennnnnneennnnnns 1
36 129~ 103 3/8"NChex Z.P, ¢ s v ¢ v v e vttt oenoeeernennnann 1
37 126- 119 Y - WOoOdTUSE #11 ¢ « = o o ¢ o v o c o e e s oo onoansanssesson 1
38 C 12676 % LINDER - hydraulic (Repairs, See page 69): « « v« e s 0 v v v v v 1
39 C 141 VALVE - lift (Repairs, See page 69) « = « « « = e e e vt o e e vt v e 1
40 141- 0 PIN - Clevis 1/2" e« v o e e e et ettt e e osansennen s 1
41 C 0 CROSS SHAFT ASSEMBLY - (Used S/N 9641001 and after) - - « - - 1
42 C 1597 LINK - stop (used S/N 9641001 and after)e c e e e s c e e s s e o v ool
43 C 16098 BRACKET - link adj. (used S8/N 9641001 and after) «+ceoo0ooeal
44 C 16097 WASHER - lift lever (used S/N 9641001 and after) e cc s o oo o oo 1
45 C 15970 LEVER - cylinder adj. (used S/N 9641001 and after) >+ co 00001
46 C 16095 COLLAR - cross shaft (used S/N 9641001 and after) o « s s s s s s+ 1
47 129~ 400 NUT - wing 1/2" NC (used S/N 9641001 and after) e oo« .. ceoal
48 C 15449 TUBE - cooler (used S/N 9641001 and after). . v v v c s c s v e ool

Printed in U.S.A. July 1976 -






EF.

-0 Ui -y

O U O D=

10
11

13
14

CASE 220,222 AND 442 COMPACT TRACTORS 69
MODEL F30 HYDRAULIC LIFT
(C12676 Lift Cylinder)
PART NO. DESCRIPTION REQ'D
C 12880 ROD - cylinder ............ R o e e e 1
C 12883 HEAD - cylinder .............................. I |
C 12884 HEAD - cylinder rodend ===+ **°-+" cere e R |
C 12885 TUBE - cylinder « + - « ¢« s e v e sttt ittt ettt it it e 1
C 12886 CLEVIS =rodend + +«» *¢ e s 0cesoensssessccesccsscsaos 1
A 27577 "O"RING - 1-1/2" OD s s evoseecesscocncnennsssssess 3
A 27410 "O" RING - 3/4" OD ¢ cvctecetansoscsccscscsssscssas 1
C 12903 WASHER - back UP “**s**sessrescocanscccsssronsns 2
C-14153 DIRECTIONAL LVE

NSS BODY AND SPOOL ASSEMBLY ,~pl¢ ¢)d ¢ e e s o s e snnnnncaesn 1
C 13200 SPACER .« v v rnnssoe s e T e st e e e s e e 1
C 13201 CAP-end «ceeooeee N * DA e e ev e evssocoeccaeenn 1
195- 521 WASHER - plain 3/8". . \ ittt ittt s 1
195- 510 WASHER - plain 3/16" {0y ¢ ¢ et e e e et cnnnnnnoseonas 1
193- 524 SCREW - Rd. Hd. sl xt. lockwasher

#10-32 x3/8" - ((? ) s e v et e e e s s e e s e e TR
C 18850 SPRING = FEtUITY mNte = v + = = o s s o s o neoennnansannennns 1
A 29197 SEAL - "O" 4~-= .............................. 2
211- 9  BALL -steel( o e =" ¢ t s c e s e e et nnsnsscerstsoasasacanssse 1
C 13208 = o T 1
C 13207 Q10Of Felj. T/16-20 X 5/8" « e v v e v er e aannann 1
C 13204 glief Cap - v e v e cerecccitrensanssonsnn 1
129- 531 NT/18" NF ¢ e e o et oneeeenceoncscnnancanns 1
169- 146 < fillister head #8-32 x 3/8" NC Z.P. s v s c e vt o v v s e v 3

o
@

Printed in U.S.A.

April 1980~



70




CASE 220,222 AND 442 COMPACT TRACTORS 71

REF. PART NO
1 C 19740
2 219- 405
3 C 14722
4 C 14724
5 138- 309
6 132- 91
7 195- 541
8 C 14715
9 C 14991
10 113- 118
11 131- 176
12 B 52118
13 A 30338
14 C 14725
15 C 14717

C 14712
16 C 14703
17 C 14709
18 C 14710
19 138- 59
20 C 16128

1 C
2 C
3 C
4 131~
5 113-

Printed in U.S.A.

19740
14975
14976
178
417

MODEL F26 THREE POINT HITCH-MODEL 442
FRAME, LIFT RODS

AND ARMS

DESCRIPTION REQ'D
HITCH PLATE ASSEMBLY . .. . ittt cteeenssacooscacsees 1
FITTING-Iube. . ..ovieeeeeoncoeas c st e cssecssuanas 2
NUT - 1lift rod. . c « c ¢ ¢ ¢ e v c e e e eosscecscssscsas veseesl
ROD ASSEMBLY - R.H. Lift, , ., ...t vt enneeeecececaanns 1
PIN - 101 1/4" X4 . i it et eeeeeceencoeecaanncanns 1
PIN - cotter 3/16" x 1", . . . .. vevvennn e eeeea e 6
WASHER - plain 5/8" , . i it it et eeeocennnanananes 4
ARM - Iift . ... .0t ieeeneeeeeaenoannns e enaeeaaee?
CHAIN - stay 191links, ., ..... e e e e e e e s e s e s e et en . 1
BOLT - 5/16" X5/8"NChex Z. P, .. ' ot eeecnnnnnns e oo d
NUT - 10ck 5/16" NCheX . v v v v vevvneennenss et 2
PIN - KIIK . .. v et ooeveeeecaonceesancencsosscacsccees 2
PIN - KliK, . i vt st i et eeeeceeceens G eses s s st s e s 3
ROD-1ift LH, ........ c e e s e e ran e et csee s e enes 1
PIN - ClevisS v vt vttt e e eeeeceasaacnasnasansocccscsse 1
LINK ASSEMBLY . . & v o et et e eeeoas

PIN - roll1/8"x7/8" ...
PIN - clevis 5/8" X 3" « s ¢ s s

N~—="cotter 1/8" x 1"
T ~ 1/2"x1-1/4" NC hex Z,P,s s *=ccssoece R ]

April 1980



72

AR W

o =) =00030

/ /
L=
Ha ¢



CASE 220,222 AND 442 COMPACT TRACTORS

73

MODEL F26 THREE POINT HITCH AND MODEL

F27 HITCH ADAPTER

HYDRAULIC CONNECTIONS AND COMPONENTS

REF, PART NO,

1 221- 1130
2 221- 1422
3 218- 455
4 C 14979
5 221- 1375
6 221- 1139
7 C 14700
8 C 14970
9 C 14698
10 C 14695
11 C 14699
12 A 30971
13 C 14692
14 C 15123

DESCRIPTION REQ'D

NIPPLE ~ 1/4" XT/8 " NPT -+ cevceeecenctonscocnccnnnns 1
TEE = 1/4" NPT « =« « v e et s esenasonasenncenaens eeol
FITTING - hydraulic 1/2" T X 1/4" NPT ¢ -« s o so s e cecennane 1
HOSE - hydrauliC. « « « + s s s s o » e ee oo se e e s e ennas 1
ELBOW - 90° X 1/4" NPT « s e e vt e e veneseccascacnsonse 1
NIPPLE - 1/4" X 3" NPT . e v v et eeunnensscsaonssnsnsns 1
CYLINDER ASSEMBLY . ¢ ¢ s s s s s s ssenccenceccsecsnnens 1
SEAL - Wiper e ¢ o e e vt v e v eensoncosanonanaasns sesal
BODY -cylinder« . s s s a s s e sssesonnseses cse e o1
ROD AND PISTON ASSEMBLY . c ¢ c et c e cececenncscssce 1
RING-backUpessesceeoeeesseccccecactsvscsssas cs e
"O"RIN(GF + o 6060 s60sesesses0sasessssocscsocccsesces 2
END CAP - cylinders « « « e o e o e LR - s et s eseasl
KIT - "O" ring and seal (Consists 8,11 & 12) ¢+ - |

Q
©
@\\o

MODEL F27 TCH ADAPTER

1 C 14872
2 C 14568
3 113- 425

<3

Printed in U.S.A.

o
- hitch adapter R EEEE R R 1
WAL « ¢ « ¢ v 6 e 6 s s s o oacscacasscsacscsssscsoes 1
-1/2"X3"NChex Z.P.s e v v et vt vesnnnsannnss ceo 4

©
o

February 1970






CASE 220,222 AND 442 COMPACT TRACTORS 75
MODEL F22 AND F 24 SLEEVE HITCH

N
REF. PART NO, DESCRIPTION REQ'D
1 C 14867 HITCH FRAME ASSEMBLY (442). . « « . . . t e seesesessacecee 1
2 C 14457 ARM -~ lift. o v v v v v v e e e v n e b et et bt e et e 1
3 195- 541 WASHER - plain 21/32". « e e o veeennneenann e 2
4 C 10898 PIN - safety .. .00ttt ieterneeeenncceneanceans s eeaal

. 5 C 14459 BRACKET - hitchmounting R.H.. . .. . v st it i v e eeooeoseneese 1
5 C 14460 BRACKET - hitch mounting L.H., ,...... c e s e s e e s e .1
6 113- 412 BOLT - 1/2" x1-3/4" NChex Z.P. . . ... uuencnenn eeeeeod

' 7 192- 23 LOCKWASHER - 1/2" Z. P, ittt et eeeeoennnnnenees 6
8 NSS PLATE - lift lever (use C25382) . v v v v v v e v v o v v nns I |
9 113- 417 BOLT - 1/2" X 1-1/4" NC hexX Z.P. v v v v e et eeeeeeennennes 2
10 129- 105 NUT - 1/2" NC hex Z.P. .. ... et ae e e b
11 195- 545 WASHER - plain 3/4" Z.P.. & . . i e e et eeeeenn sere e sl
12 132- 306 PIN - cotter 3/16" X 1-3/4" . . . i i it ettt ittt eeencanenes 2
13 113- 421 BOLT -1/2" X 2" NC heX Z.P.v vt v e tevenensnsnnnness « .2
14 C 14568 PIN - drawbar . . v e o vt e cvveeececsscccnnnacoceess .1
15 C 14866 HITCH FRAME ASSEMBLY (220 and 222) . v c v s s s o s s v s s ssae 1

Printed in U.S.A. April 1980



76

—




CASE 220,222 AND 442 COMPACT TRACTORS 77

MODEL F11 SHAFT DRIVE PTO AND MODEL
FI8 FRONT COUNTERWEIGHT BRACKET KITS

REF. PART NO. DESCRIPTION REQ'D
1 C 14646 BRACKET - mounting R.H. =« s ¢ o+ o0 L L IR 1
2 C 14647 BRACKET - mounting L.H, = - ¢ v s n v e vaennan. LRI S S ¢
3 111- 362 BOLT - 3/8'" x 1" NC Rd, Hd, Square Neck+ » « « == s v e seueens 4
4 192- 21 LOCKWASHER - 3/8"«««»s e n o e e mr e e e amaeseeessee 10
5 129- 103 NUT - 3/8"NC hex Z.P, s = e vt e v s vt v us treeesenecee. 10
6 C 12692 PIN - Clevis 5/8" e o e e v s eonmosenneensanonaenss ceeee?
7 C 10898 PIN - safety « « « = » e e e m e a s a et e e ee et e 2
8 C 14363 SPACER - mounting bracket -+« =« -« L I I R 1
9 113- 424 BOLT - 1/2" x 2" NC hex Z.P.v e s e e e et e e vnnenn R R
10 192- 23 LOCKWASHER - 1/2" Z.P, + v 5 e s s n e enonecsanssnsesnnns 2
11 C 14118 BELT - PTO drives « e v o o o a s« « . f et e e ettt 1
12 C 14113 PULLEY - PTO:¢ ¢ o c 4 et e e v ot neeesscanssons cee el
13 C 14348 PLATE - bearing mounting « « « ¢ ¢ e e ot i et e e in e i e, .2
14 C 14504 FLANGETTE ........ G h e et sttt e e 4
15 C 14505 BEARING - pulley « e v e e v oot e nonnnanenan cr e a2
16 111- 362 BOLT - 3/8" x 1" NC Rd. Hd. Square NeckK Z.P. =« v e e e vvuaenn 4
17  111- 340 BOLT - 3/8" x 3/4" NC Rd. Hd. Squa €Ck Z.P.v e v v e v v aeaa?
18  113- 111 BOLT -~ 5/16" x2-1/2" NC hex Z. RN N e e s v o c o v e ceeannn 1
19 131- 176 NUT - lock 5/16' NC hex Z.P. . N R f e e 1
20 C 14351 NUT -~ belt tenSion » - « « = v o salbio Yee e nc v s oovoosons R |
21 >

22

C 14596 SCREW - belt tension adj, - @ f s e emees s e an e 1
C 14353 LOCK—belttension..\\.. ........ . |

F18 FRONT COUNTE?@IGHT BRACKET KITS

OO TID L B Wb~

C 14646 - m()untj_ng RH, crcceeecscecnnscscnnesecan 1
C 14647 BT - mounting L.H, -« » s ¢4 s 4t e s o0 abeace e e 1
111- 362 - 3/8" x 1" NC Rd. Hd. Sguare Necke ++ s ersassen-oed
192- 21 ASHER - 3/8” ZiP. ¢ s 0 c o e neioasececsoseneneacs 4
129- 103 3/8 " NChex Z.P.v v v voenmoroceneeaonnenennnnnn 4
C 146 @BRACKET—weightsupport-------------------- ------ 2
113- % BOLT - 5/8" x1-1/2" NC heX Z.P.v v e s e e e vavenannnns s 4
192{@ LOCKWASHER = 5/8" Z.P. v e c oot enesennnnnnoneneennas 4
1 NUT - 5/8"NC hex Z.P. s s e a v e s onnsssns et s 4
118- 3 BOLT - 1/2" X 7" NC heX Z.Puv e e oo o nneaennennn a2
195 533 WASHER - plain 17/32" Z.P. + 4 « ¢ a6 st et s o ameannnoecenes 2
192- 23 LOCKWASHER ~ 1/2" Z.P. o v ottt vt s sannnn ve e e
129- 105 NUT - 1/2" NCheX Z.P. s ¢ e e et e et eeeceeanenanennnns 2
C 12692 PIN - clevis 5/8" Z.P, v« v 4. O, 2
C 10898 PIN-safety © v vt it i ittt i n ittt s e nsoncasconaananss 2

Printed in U.S.A. February 1970



78 NUMERICAL INDEX
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
16905 47 2 A 72005 49 7 c 12187 21 3
40035 9 20 A 72007 49 13 c 12193 57 22
40035 11 20 A 72034 53 9 c 12224 21 2
40035 13 28 A 72038 55 7 c 12280 39 4
40035 15 28 A 72039 55 5 o 12370 37 7
49485 21 24 A 72040 55 6 c 12506 61 10
A 10326 21 22 A 72041 55 23 c 12506 63 7
A 11538 37 5 A 72042 55 10 c 12551 4 25
A 25447 55 20 A 72043 55 17 c 12552 41 2
A 25461 55 4 A 72046 55 32 c 12553 4 24
A 25546 55 36 A 72047 55 33 c 12554 4 16
A 27001 9 23 A 72048 55 1 c 12559 4 31
A 27001 1 23 A 72073 17 1 c 12560 4 32
A 27251 57 17 A 72073 19 c 12603 17 2
A 27365 13 39 A 72077 19 3 c 12604 37 2
A 27365 15 39 A 72092 19 2 c 12612 37 8
A 27410 45 40 A 72098 19 6 12675 67 18
A 27410 53 16 A 72099 19 5 12676 67 38
A 27410 69 7 A 72103 19 1 12678 67 8
A 27577 69 6 A 72104 55 @ 12683 59 2
A 27891 47 6 B 50213 57 7@) c 12684 57 14
A 29197 69 8 B 52118 7 %@ c 12692 77 6
A 30064 37 10 B 52144 4 c 12692 77 14
A 30095 45 41 B 59393 1 @ c 12713 41 2
A 30338 7 13 B 59393 48 c 12718 41 36
A 30881 33 10 c 10312 &g 16 c 12723 a1 10
A 30881 33 11 c 10312 8 c 12725 41 21
A 30881 35 14 c 10314 37 2 C 12880 69 1
A 30881 67 33 C 1 Q 5 2 c 12883 69 2
A 30971 73 12 C o 1@ 39 7 c 12884 69 3
A 31220 35 13 c 23 1 c 12885 69 4
A 32190 45 39 c 9 57 15 c 12886 69 5
A 35956 49 6 17 14 c 12903 69 8
A 37247 47 4 17 3 c 12965 41 38
A 40702 55 40 59 3 c 12975 33 9
A 40736 55 21 @ = 67 10 c 12975 33 10
A 40736 55 Jc 10898 75 4 c 13047 43 27
A 41927 55 o 10898 77 7 c 13047 53 1
A 43356 55 @; c 10898 77 15 c 13077 27 12
A 43499 55 @ c 11529 17 18 c 13106 33 7
A 44433 55 29 c 11529 43 16 c 13106 33 8
A 50096 41 44 c 11545 17 19 c 13196 41 42
A 50421 49 14 c 11545 43 17 c 13197 41 43
A 62079 17 15 c 11635 31 8 c 13200 69 2
A 70058 35 2 c 11642 49 7 c 13201 69 3
A 70062 37 11 c 11643 49 8 c 13203 69 10
A 70090 5 5 c 11644 49 4 c 13204 69 12
A 70100 43 18 C 11906 33 5 C 13207 69 11
A 70109 43 1 c 11942 31 26 c 13211 4 9
A 70111 43 7 c 11942 47 9 c 13212 4 20
A 70111 49 18 c 12093 47 3 c 13241 41 5
A 70112 49 21 c 12102 33 13 c 13261 41 40
A 70112 51 4 o 12110 37 5 c 13266 41 8
A 70185 37 8 c 12111 37 6 c 13289 39 2
A 70202 57 8 c 12115 37 7 c 13297 3 12
A 72001 49 11 C 12126 35 19 c 13345 31
A 72002 49 12 c 12127 47 5 c 13357 37 3
A 72004 49 8 c 12168 47 6 c 13360 39 1




NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
c 13373 31 9 c 14250 31 1 c 14546 61 19
C 13385 41 6 C 14258 31 19 c 14546 63 16
c 13411 17 17 C 14268 37 1 C 14548 61 13
C 13498 43 27 c 14278 47 1 C 14549 61 14
c 13498 53 1 C 14283 27 10 C 14550 61 15
c 13510 47 5 C 14288 27 9 c 14551 61 16
C 13512 47 1 C 14290 27 11 C 14553 57 6
C 13513 47 9 C 14292 27 7 c 14557 61 17
C 13514 47 8 C 14294 27 8 C 14558 61 18
c 13515 47 3 C 14297 27 5 C 14561 61 9
C 13526 37 16 c 14301 53 20 c 14561 63 6
C 13605 33 5 C 14304 59 9 c 14562 61 11
C 13605 33 16 c 14305 59 8 C 14562 63 8
C 13716 33 6 c 14317 33 2 C 14564 57 2
C 13744 67 9 C 3 C 14565 57 3
C 13848 21 1 C 3 C 14566 57 4
C 13863 37 12 C 18 C 14568 73 2
C 13866 37 13 c 17 4568 75 14
C 13962 53 12 c 12 14575 57 10
C 14060 59 1 C 2 14578 57 1
c 14067 61 5 c 18 QQC 14589 29 13
C 14067 63 2 c N 14590 29 13
c 14113 77 12 C C 14596 77 21
C 14116 77 11 c @z C 14598 29 21
c 14126 31 3 C 22 C 14599 59 21
c 14127 31 3 c 8 C 14613 47

C 14128 33 2 C 26 C 14615 43 26
c 14131 33 3 c 2 C 14619 45 31
c 14153 67 39 C 2 C 14627 61 8
C 14168 a1 23 C 5 C 14627 63 5
C 14172 47 C 5 c 14629 67 20
c 14180 43 26 C 1 o 14644 M 24
C 14186 37 4 C 27 C 14645 31 24
C 14187 37 15 5 C 14646 77 1
C 14194 35 4 3 C 14647 77 2
C 14195 43 14 12 C 14653 45 42
C 14199 a 1 14492 67 7 C 14654 45 43
C 14200 35 C 14500 29 10 C 146565 43 27
C 14201 35 C 14504 77 14 o 14655 538

c 14209 29 @ c 14505 77 15 C 14656 41 19
C 14210 29 5 c 14506 21 4 C 14687 77 6
C 14213 29 4 C 14513 31 2 C 14690 23 5
C 14222 41 39 C 14517 31 21 C 14692 73 13
o 14223 4 37 C 14519 41 22 C 14695 73 10
C 14224 23 3 C 14524 39 1 C 14698 73 9
C 14228 61 12 C 14525 39 5 C 14699 73 1
C 14228 63 9 c 14526 39 3 C 14700 73 7
C 14240 23 1 C 14528 39 8 C 14703 1 16
C 14241 23 1 C 14530 39 6 C 14709 7 17
C 14243 43 28 C 14533 67 2 C 14710 71 18
C 14243 49 1 c 14534 31 15 C 14712 71

C 14244 43 28 c 14537 57 9 C 14715 71 8
c 14244 49 1 C 14539 61 7 C 14717 71 15
C 14245 43 30 C 14539 63 4 C 14722 71 3
C 14246 23 6 C 14540 61 a4 C 14724 71 4
c 14247 43 23 C 14542 61 1 C 14725 71 -14
C 14248 43 24 C 14543 61 2 C 14728 31 22
c 14249 43 25 C 14544 61 3 C 14729 29 17




NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
c 14730 29 17 c 15478 43 23 c 16699 41 1
c 14783 53 19 c 15479 43 25 C 16700 a1 13
c 14784 53 14 C 15481 43 28 c 16744 41 3
c 14816 53 2 c 15481 51 1 c 16786 25 13
c 14817 53 7 C 15515 2 7 c 16786 27 4
c 14818 53 8 c 15515 278 7 c 16786 278 13
c 14819 53 1 c 15556 25 " c 17217 17 17
c 14820 53 1 (o 15556 278 1 c 17217 25 19
c 14822 53 c 15657 25 8 c 17236 43 12
c 14823 53 C 15657 278 8 C 17574 17 16
c 14827 53B 4 c 15632 37 19 c 17763 57 23
c 14828 538 7 C 15633 47 10 C 17808 57

Cc 14829 538 8 C 15690 63 10 C 17811 53 24
c 14830 53B 9 c 15691 63 1 c 18011 35 5
c 14831 53B 10 c 15692 63 12 C 18097 9 24
c 14834 538 13 c 15693 63 13 c 18097 1 24
(o 14836 53B 15 c 15694 63 14 18097 13 34
C 14837 53B 5 Cc 15695 63 15 18097 15 34
c 14838 53B 16 c 15717 25 1 < 18098 21 14
c 14844 41 48 c 15718 25 18099 21 30
c 14866 75 15 c 15718 27B K:) C 18101 9 18
C 14867 75 1 c 15720 25 \go c 18153 29 18
c 14872 73 1 c 15721 25 c 18197 57 12
c 14900 N 10 C 15721 27@ 1 c 18296 17 1
C 14906 13 44 c 15726 % 7 c 18384 51 9
C 14906 15 44 c 15726 1 c 18788 59 27
c 14916 37 4 c 15730 3 c 18812 33 1
C 14919 41 49 c 1573 51 4 C 18813 33 1
c 14923 49 5 C 1573 51 5 c 18814 13 43
c 14942 37 23 c o 51 6 C 18814 15 43
c 14944 29 2 c 4 51. 7 c 18850 69 7
c 14944 37 10 c 51 8 c 18907 278 2
C 14945 37 9 37 51 10 C 18908 278 15
(o 14946 37 9 Q 15738 51 1" C 18940 27B 17
C 14950 37 1 ) 15739 51 12 C 18999 59 30
c 14953 13 38 (D 15740 51 13 c 19037 538

(o) 14953 15 c 15743 25 14 c 19472 27B

C 14970 73 % C 15744 25 17 C 19740 71 1
c 14975 71 @) c 15946 31 C 19740 71

c 14976 71 @ c 15961 2 4 c 29571 57 1
c 14979 73 4 c 15970 67 45 c 22571 59

c 14990 35 12 c 15971 67 42 c 29573 59 10
c 14991 71 9 C 16095 67 48 c 22637 41 14
(o 15007 17 5 c 16097 67 44 c 22638 41 12
o 15080 67 17 c 16098 67 43 c 22671 25 9
C 15123 73 14 c 16099 67 4 c 22671 278 9
C 15183 29 25 c 16101 43 15 C 22700 13 3
c 15184 29 26 c 16128 71 20 c 22700 15 31
C 15335 43 1 C 16255 31 27 c 22738 13 56
C 15396 31 27 c 16295 a1 27 c 22738 15 56
c 15410 31 28 c 16297 47 2 c 22738 17 13
c 15447 31 1 c 16305 29 23 c 22738 19 2
C 15448 31 2 C 16305 37 18 C 22738 19 2
c 15449 67 48 C 16443 31 7 c 23135 1 18
c 15451 43 24 c 16484 29 1 C 23245 25 10
c 15452 31 9 c 16485 29 1 c 23245 27 - 3
c 15455 31 19 c 16516 638 1 c 23245 278 10
c 15477 31 23 c 16616 278 19 c 23506 25 18




NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE  REF.
NO. NO. NO.  NO. NO. NO.  NO. NO. NO.
C 23506 27 1 KO 232535 59 5 KO 235476 21 2%
c 23506 278 18 KO 235003 9 1 KO 235496 21 12
c 23740 2% 6 KO 235003 1 1 KO 238672 9 8
c 23740 27 6 KO 235004 9 7 KO 2385573 9 17
C 23740 278 6 KO 235004 1 7 KO 235603 21 33
c 23839 57 KO  235007-S 7 17 KO 235631 7 10
c 23868 13 45 KO  235007-S 7 40 KO 235747 13 6
c 23858 15 45 KO  235007-S 13 10 KO 235747 15 6
c 23860 13 57 KO  235007-S 15 10 KO 235748 13 42
c 23860 15 57 KO 235008 7 15 KO 235748 15 42
c 23860 17 2 KO 235008 7 38 KO 235757 13 29
c 23870 59 12 KO 235010 7 19 KO 235757 13 54
c 23902 17 21 KO 235010 7 42 KO 235757 15 29
C 24135 59 10 KO 235011 7 18 KO 235757 15 54
c 24138 13 8 KO 235011 7 41 KO 2385818 13 35
C 24141 15 7 KO 235025 13 16 KO 235818 15 35
c 24141 15 8 KO 235025 13 52 235826 7 14
c 24192 M KO 235025 15 16 35826 7 37
c 24221 57 7 KO 235025 15 52 235868 1 17
c 24301 57 i6 KO 235026 13 17 O 235889 1 2
Cc 24433 37 3 KO 235026 15 1 ) O 235890 1 16
c 24435 37 1 KO 235047 7 9 KO 235891 1 16
c 24438 37 9 KO 235048 7 \0 O KO 235892 1 16
C 24729 17 1 KO 235048 13 @ KO 235954 17 2
c 24731 538 1 KO 235048 50 KO 235955 17 4
c 24731 538 12 KO 235052 7 KO 236438 15 4
c 24884 7 21 KO 235053 27 KO 236546 13 4
c 24884 7 44 KO 235053 @ 50 KO 236611 9 13
C 24885 7 2% KO 23850 17 14 KO 236611 1 13
D 31945 41 4 KO o2 13 59 KO 237559 21 32
F 19892 19 7 KO 7 15 59 KO 237658 13 5
F 53109 51 2 KO 13 29 KO 237658 13 55
F 59014 278 14 70 13 54 KO 237658 15 5
G 49048 35 9 5070 15 29 KO 237658 15 565
H 43034 21 16 K 235070 15 54 KO 237808 13 23
KO 200372 19 15 @@ 235084 21 19 KO 237808 15 23
KO 200380 19 KO 235085 21 18 KO 270889 13 3
KO 200383 19 % KO 235086 21 17 KO 270889 15 3
KO 200408 19 % KO 235117 7 8 KO 271077 13 1
KO 220174 13 @ KO 235118 7 7 KO 271077 15 1
KO 220174 15 49 KO  235125-S 13 11 KO 275066 7 26
KO 220174 59 6 KO  235125-S 15 1 KO 275066 7 49
KO 220297 59 2 KO  235125-S 21 29 KO 275067 7 26
KO 220476 59 1 KO 235175 13 2 KO 275067 7 49
KO 230011 7 20 KO 235175 15 2 KO 275143 7 4
KO 230011 7 43 KO 235207 17 6 KO 275144 7 1
KO 230170 7 16 KO 235277 21 23 KO 275144 13 51
KO 230170 7 39 KO 235287 9 2 KO 275144 15 51
KO 230170 13 9 KO 235288 9 16 KO 275182 59 13
KO 230170 15 9 KO 235289 9 16 KO 275220 7 3
KO 230265 7 29 KO 235290 9 16 KO 275341 5 3
KO 230265 7 52 KO 235353 13 20 KO 275341 13 58
KO 230265 13 9A KO 235353 13 53 KO 275341 15 58
KO 230265 15 9A KO 235353 15 20 KO 275341 17 1
KO 230722 57 19 KO 235353 15 53 KO 275690 21 15
KO 231032 7 5 KO 235368 17 5 KOA 536 5 9
KO 231281 57 20 KO 235447 19 10 KOA 231533 59 T 1
KO 232535 57 21 KO 235448 19 9 KOA 235100 5 1

81



82 NUMERICAL INDEX
PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
KOA 235139 9 10 15- 420 21 9 113- 208 17 26
KOA 2352565 21 26 25- 104 7 1 113- 208 25 20
KOA 235569 9 15 25 104 21 1 113- 219 39 12
KOA 235571 9 15 25- 106 67 32 113- 219 67 34
KOA 235611 9 6 25- 1510 35 3 113- 412 75 6
KOA 235616 9 15 28- 680 41 34 113- 417 71 5
KOA 235743S 21 28 41- 18 13 13 113- 417 75 9
KOA 2356827 11 6 41- 18 15 13 13- 421 75 13
KOA 235827 11 8 61- 510 5 3 13- 423 77 10
KOA 235865 1 15 71- 410 17 s 113- 424 29 20
KOA 235866 11 15 73- 528 45 33 113- 424 31 17
KOA 235867 1 15 74- 610 55 25 113- 424 39 3
KOA 236919 21 34 83- 55 49 19 113- 424 77 9
KOA 237344 1 10 83- 55 51 5 113- 425 73 3
KOA 237653 21 8 92- 4 7 2 113- 441 31 16
KOB 235711 9 22 92- 6 9 12 113- 447 31 16
KOB 235949 1 22 92- 6 11 12 607 77 7
KOC 236303 13 7 92- 6 49 3 200 43 2
KOD 235327 7 22 92- 6 67 31 200 43 31
KOD 235327 7 45 92- 8 65 4 204 15 25
KOE 235646 7 48 M- 1 29 27@ 208 17 20
L 15282 35 1 m- 101 31 13 1 51 15
0 2815N 278 16 m- 108 59 \ 2 12 49 9
R 15087 55 3 1"1- 109 29 @ 111 55 24
R 15090 55 8 M- 131 21 119 39 1
R 15106 55 1 111- 202 31 119 67 37
R 16147 55 12 11- 202 9 15 128 41 4
R 16148 55 16 11- 340 @ 17 21 7

R 16161 55 9 1"1- 77 3 17 29 29
R 16287 9 19 1M1- 77 3 18 55 14
R 16287 11 19 - 77 16 27 59 22
R 16287 13 27 " 65 2 37 21 20
R 16287 15 27 1 65 3 101 29 8
R 17820 41 33 532 65 2 101 31 6
T 25683 67 24 1 a1 46 101 35 23
T 36441 4 18 (7P - 1 59 25 101 59 17
Y 34346 7 @@113— 2 17 12 101 67 15
\Y 34346 7 % 113- 4 67 14 102 23 4
\Y; 34416 21 % 113- 6 13 19 102 29 16
v 34418 13 113- 6 15 19 102 35 17
v 34418 15 @ 12 13- 6 17 3 102 45 35
\Y; 34418 21 27 13- 102 35 " 102 47 8
v 34433 57 18 13- 102 59 31 102 59 14
W 5063-S 9 21 13- 103 17 7 103 39 13
w 5063-S 1 21 113- 103 59 " 103 67 36
W 5063-S 17 27 113- 104 29 24 103 77 5
w 5063-S 43 6 113- 104 35 15 105 65 4
113- 11 77 18 106 65 5
113- 118 23 7 105 75 10
113- 118 71 10 105 77 13
113- 206 13 14 107 67 29
HARDWARE NUMBERS 13 206 15 14 107 7 9
me a5 | ooy 2 R . 2z s
13- 514 29 14 i 125 33 15

113- 207 13 33
13- 540 51 14 113 207 15 33 32 3 b
- 325 33 17

13- 612 59 28 13- 207 e .
400 67 47
13- 650 49 2 13- 207 67 30 409 5 )

13- 652 49 2 13- 207 27B 20




NUMERICAL INDEX 83
PART PAGE REF. PART PAGE REF.  PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
129- 504 43 20 187- 484 59 18 193- 5 59 9
129- 531 69 13 187- 1036 29 9 193- 29 43 2
129- 601 39 14 187- 1036 67 11 193- 31 43 5
129- 601 67 13 187- 1046 33 11 193- 57 35 22
131- 71 29 12 187- 1046 33 12 193- 60 17 10
131- 176 31 30 187- 1047 59 6 193- 61 59 32
131- 176 71 1 187- 1251 23 2 193- 70 59 19
131- 176 77 19 192- 17 55 15 193- 76 25 5
131- 178 31 25 192- 18 21 6 193- 76 278 5
131- 178 71 4 192- 18 21 21 193- 524 69 6
131- 301 9 2 192- 18 29 28 104 17 18
131- 301 1 26 192- 18 55 28 104 25 16
131- 301 13 37 192- 18 59 4 104 37 20
131- 301 15 37 192- 18 59 23 510 69 5
131- 350 31 14 192- 19 13 18 512 5 8
131- 629 59 5 192- 19 15 18 512 29 30
131- 1112 35 8 192- 19 17 2 515 17 8
131- 1232 a1 35 192- 19 17 9 515 21 10
132- 5 67 2 192- 19 17 13 515 31 1
132- 48 23 5 192- 19 21 13 520 29 6
132- 91 71 6 192- 19 29 7@ 520 59 13
132- 306 75 12 192- 19 31 5 521 31 32
132- 310 37 17 192- 19 41 \8 < 521 69 4
132- 310 67 4 192- 19 59 @ 533 37 6
132- 311 33 8 192- 19 16 533 47 11
132- 311 33 9 192- 20 6 533 77 1
132- 321 37 1 192- 20 3 541 9 25
138- 59 71 19 192- 20 @z 15 541 1 25
138- 96 37 14 192- 2 35 10 541 13 36
138- 96 67 6 192- o @ 35 16 541 15 36
138- 99 33 4 192 45 34 541 67 28
138- 99 33 4 192} %3 47 7 541 71 7
138- 134 53 17 1 20 59 12 541 75 3
138- 309 71 5 21 13 18 545 75 1
138- 2043 M 47 19 21 13 24 195- 2021 31 29
141- 2 67 25 ((@ ! 21 13 32 205- 27 13 30
141- 4 37 92- 21 15 15 205- 27 15 30
141- 56 67 Z% 192- 21 15 24 211- 9 69 9
164- 41 25 @) 192- 21 15 32 211- 10 47 4
164- 41 z73© 192- 21 17 19 213- 4 37 21
166- 24 43 21 192- 21 17 25 214- 253 17 4
166- 86 45 38 192- 21 25 21 214- 253 45 32
166- 524 53 3 192- 21 39 10 218- 455 73 3
166- 535 53 18 192- 21 43 3 218- 1057 67 23
166- 536 53 18 192- 21 59 29 218- 5006 43 1
166- 561 43 4 192- 21 67 35 218- 5006 45 37
160- 95 21 35 192- 21 77 4 218- 5007 43 9
169- 131 59 24 192- 21 278 21 218- 5007 43 11
169- 146 69 14 192- 23 29 19 218- 5007 45 37
173- 210 59 3 192- 23 31 18 218- 5007 45 45
173- 215 43 19 192- 23 33 14 218- 5007 67 21
173- 224 59 8 192- 23 39 2 218- 5008 43 13
173 237 55 27 192- 23 65 3 218- 5062 43 10
175- 400 31 4 192- 23 75 7 218- 5062 45 36
175- 436 17 10 192- 23 77 10 218 5064 43 12
177- 94 5 7 192- 23 77 12 218- 5065 43 8
187- 131 59 4 192- 25 77 8 218- 5066 43 10
187- 408 59 7 192- 26 55 35 218 5066 45 36



NUMERICAL INDEX

PART PAGE REF.
NO. NO. NO.
218- 5107 45 44
219- 403 37 4
219- 404 33 6
219- 404 33 7
219- 404 35 20
219- 405 FAl 2
221- 4 41 7
221- 12 47 1"
221- 412 67 19
221- 1130 73 1
221- 1139 73 6
221- 1375 73 5
221- 1422 73 2
321- 18 61 6
321- 18 63 3
321- 1571 63 1
353- 157 31 20
353- 441 23 8

2
W







